For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 62

LTX1046VT Tractor (2010 & After)

Drive System

A\
/
\\\
/ \
/
//
Y
\\“\
.\\\\ \
A
V4
\“\
nu"/
®-—
N
//
=z
e
Bi==>

=
-, \‘ O
y &mmwvw/ ® ,Mmmu_.mm > mm,” O
...... & o 4 \.,(&wwwmwwwm“w \ / 7))
" \ g \\ 7 T \
- @ 0] A \m\ PN / G ||||n vi..@ dd
A o \\\ / 24 N
. TN ey g /ﬁ) & @
S \W Yy & < , O
m” Nm& KWLR\ \3 = \mmmmm \u " ﬂmmmwv . q/ ol / v,/\
o0 m A\\ Gy Am- .‘U \“NA&mv :v ] s AV o~ g / = \ VVV W
\ i V4 Jj \ AN //// wn R AR — V...ﬁw 8 @)
IIIIIIIIIIIIIII [ Y N v .mw A \ o =) a )y ! / l ﬂ A // hv‘
s ) & ~ ) w & \ /// / N / NMa/
e IO @)= R @ AN =
A NQTWN / Amw N \ ; an V 4 V/ 0 / A
A /A N >
\“\ :K, \ / w = - N,.v\\\ \, & A\ V \>/ . \\ en
\ \ =/ ~ \vv \A o \‘ \ \Av\\wm, / & .,,"u w m
\ \\ V7a\ \ \ e A N _ -
x\ \\ ﬁu \\\ / 3 A\WW// AKW!//MQ ® (" /v \ 47
My Y\ g e ﬁmm) & TEREAN
A,ﬁp i [ \R /L f\z/” /A a5 N oy %m,w.‘
, ,\ e\ x> \ $4Q &
0-f——c % A — @V « FANY M W 7 R / o5 gy s VAP SR\
VAN ¥ \(\_ﬁ“\ N7V, V4 e.,w\m : wwmmm 5 e\
- 5 < / Auﬂ\ o BN \éa A}): / /mxm o/ .&m mww/ T\ \ \
i-\ = _.. o ANMMHW, \“\/ w Am«nm WW‘\meJWMﬁm 7.\\ mmmmwv nwn V/Wmvn.wv -
~ _mﬂ \mm “ / Z “ , \@w/x v () \\ww\ ANMW, \.b
pes Y P
= m— mﬂ/, \wm/mymw \ _mwmmWMV\ /o
/ Mmmu, s{ruq@ A P /o
&, .mmA ~3 \ wy N
" ;gw; /
i o W
% [%a]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Drive System

Page 2 of 62

51  711-05068
52  712-04065
53  714-04040

Ref#  Part Number Qty S/P/F  Description
1 918-0319 1 /P Transmission, Hydro-Gear 0510
2 710-0176 1 /P Hex Screw, 5/16-18, 2.75, Gr5, Std
3  710-0227 1 /P Screw, #8-18, 0.500,
4  710-0351 1 /P Screw, #10-16, 0.500
5 710-04484 1 Screw, Self-tapping, 5/16-18, .750
6  710-0653 1 /P Screw, Self-tapping, 1/4-20, 0.375
7  710-1007 1 /P Screw, Self-tapping, 3/8-16, 1.500
8 710-1325 1 /P Screw, Self-tapping, 1/4-20, 1.625
9 710-3011 1 /P Hex Screw, 3/8-16, 2.25, Gr5
10 912-0240 1 /P Nut, Jam, 7/16-20, Gr2
11  912-0346 1 /P Nut, Jam Lock, 1/2-20, Gr5, Nylon
12 712-04063 1 /P Nut, Flange Lock, 5/16-18, Nylon
13 912-0431 1 /P Nut, Flange Lock, 3/8-16
14  914-0111 1 /P Pin, Cotter, 3/32, 1.0
15  725-0157 1 /P Cable, Tie, 3/16 x .05 x 7.4
16 725-04791A 1 Jumper Harness, Ground & Reverse
17  725-1644 1 Switch, Spring, Short
18 926-0154 1 /P Tie, Cable, Push Mount 7.5
19  926-0320 1 /P Plate, Insulator Nut
20  731-05299A 1 Sleeve, .765 Id x 1.500
21  731-06098 1 Fan, Hydro
22  932-0209 1 /P Spring, Extension, .48 Od x 2.03
23  732-04606 1 Spring, Extension, .500 Dia x 12.6
24  732-04624 1 Spring, Extension, 1.00 Dia x 4.75
25  732-0716D 1 /P Spring, Extension, .59 Od x 4.00
26 732-0729 1 /P Ring, Wire
27  732-3118 1 Spring, Extension, .375 Od x 1.44
28 936-0264 1 /P Washer, Flat, .330 x .630 x .0635
29  736-04263 1 Washer, Lock, Transmission Hydro
30 936-3008 1 /P Washer, Flat, .344 x .750 x .120
31 736-3010 1 /P Washer, Flat, .407x.812x.135, Ht
32 736-0242 1 /P Washer, Bell, .340 x .872 x .060
33 710-0627 1 /P Hex Screw, 5/16-24, .750, Gr5, Lock
34  738-04420 1 Spacer, Shoulder, 1.375 x .380 x .183
35 747-04139 1 Rod, Brake, LT Hydro
36  747-04957A 1 Rod, Transmission, Bypass
37  747-04979 1 Rod, Control, Hydro
38  747-04991 1 Rod, Hydro Bypass
39 750-04456 1 Spacer, .260 x .372 x 1.420
40  954-04207 1 /P Belt, V-Type
41  756-04224 1 /P Pulley, Idler, Flat 2.75 OD
42  756-04308 1 Pulley, Input, 4.13 Dia
43  756-04325 1 /P Pulley, Idler, V-Type x 3.06
44  783-06027A 1 Bracket, Idler, Center Double
45  783-06133-0637 1 Bracket, Mount, Hydro
46  783-06260-0637 1 Bracket, Support, Belt Disengage
47  783-1019B 1 /P Bracket, Actuator, Switch
48 647-04152A 1 Control Assembly, Brake
49  683-04537 1 Bracket Assembly, Pedal, Hydro
50 710-0604A 1 /P Screw, Self-tapping, 5/16-18, 0.625,
1
1

Pin, Clevis, 5/16 x 3.985
Nut, Flange Lock, 3/8-16, Nylon

WWW. mymov\?erﬁarft@fé@m“e 7



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Drive System

Page 3 of 62

Ref#  Part Number Qty S/P/F  Description
54  783-06059-0637 1 Bracket, Pedal, Hydro
55  726-0214 1 /P Cap, Push 5/8
56  732-04587 1 Spring, Extension, .63 Dia x 4.95
57  735-04136 1 Pad, Pedal, Brake
58  736-0242 1 /P Washer, Bell, .340 x .872 x .060
59  731-2290A 1 /P Cap, Hub
60  938-0380 1 /P Bolt, Shoulder, .500 x .270, 3/8-16
61  741-0495 1 /P Bearing, Flange, .630 x .695 x .60
62  748-04203 1 Latch, Cruise
63  783-05914 1 Bracket, Support, Pedal Strap
64  783-05940 1 Bracket, Support, Pedal Strap 5/8
65  783-06103A-0637 1 Bracket, Pedal, Brake
66  736-0430 1 /P Washer, Flat, .350 x 1.59 x .062
67  735-04118A 1 /P Pad, Pedal, Forward
68  735-04135 1 Pad, Pedal, Reverse

WWW.mymowerparts.com



Page 4 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)

Electrical Schematic

+
Low o+
. S >
T f o000 R «
T E e S = ar}
© O L o Z + & O _m
[a]
o
<| <« O] @ | w [id
r
M o
mm = )
al o «f =] =
i ol & c i
- [=! I L4 =
& o o o = T =
5 al O 3}
=z =) = =)
= 2l o of =] [ w ~
= " &l @ S o L N
o — o] A0
(=] o 2
== | 11" || t——_— ] oo
< [ MU Il
i - —1 T =0
g = ) T oL Qi
Q m” o = ,mm Q ar;
= SN o 5 o 2 &z
w Lo S o
- [
o < A ouw ol
olal | | 1 | b IU p P =
| ¢
| <
P ¢
T <
IR 2] —
£ € T
J P v v )] \_ /o .N/
L { I -~ y
p p ~ I
p 2 I ) ~/
> -
) 222 ) &
/ DD N S, NEl=%
c “_f c ‘ Ia ‘ <IN ~2
lo Joo [ i ) R
N ¥ L Ay, -
\\ll/l
£ /- @
=] > == i~ e <
x x T| 3 x S N e )
5 —i =@ i a . 5l
@ a S @ o zZ< <
Q N 3| <3 S a- S5 lm
Z| @ a4 | a:z | \ dea)
| & | w - a: N =
[l =] > = ~ o </
s Q N3
| @ @ o — N
== == O r
[SIRS) ol e s A9
| o | —
=i 8|8 N )
&
U ,Q_._n_rm._
—— mu S0
[
| < —
I_. _ [=)
Lt
i
I {4 ac /
O /
o /
=] 7
/
hu\
Y
1 S
o</
\ Q @
¢ N aQ a
o 4
2o
“““““ e 44 5
© dirs ©
n 4
S| o a
==
AV
IR\ e Re]
] f= "
i (@)
= [ B
5 w >
nw ) m
i =
@ - o 5 3 =
o 3 P e 3 a
8 gl o| @ 3] 3 @
— = o) 2 ——
U & - & 9
<« —
Q
= a
2la bt
- o vt o A
o] wl |E
@ 2 [ = a S
Va I - Z 1
L ™ faid -
o T < F4 i i = 10
T i $ ] - < )
E T I — L0 ES = - e —
= = L = el
- <
.} [ f ] N | =
90 g — - -
T [

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 62

LTX1046VT Tractor (2010 & After)

Engine Accessories

...,M,Ww;éi
£

/Y
,.stigww y e

-

i

5

oD

4
ey \

A A\ ,”//CI"
LM TN\

L Lany /\)/ X

/
/ =
m,.%
/
I
) £ \
fﬁmx \ Ann ' aa
=1} ”cmw. '
£\
O // //
// //
/ \\
o // /
\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine Accessories

Page 6 of 62

Ref#  Part Number Qty S/P/F  Description

1 683-04549-0637 1 /P Shield Ass’y, Muffler
2  710-0227 1 /P Screw, Ab, #8-18, 0.500,
3  710-04683 1 Screw, Self-tapping, 3/8-16, 1.000,
4  710-0599 1 /P Screw, Self-tapping, 1/4-20, 0.500,
5 710-1314A 1 /P Screw, Socket Head, 5/16-18, .750
6 712-0271 1 /P Nut, Sems, 1/4-20
7 751-3141-14 1 /P Hose, Extension, Oil Drain
8 721-0460 1 Gasket, Exhaust
9 725-0157 1 /P Cable, Tie, 3/16 x .05x 7.4

10 726-0205 1 /P Clamp, Hose, .490 Dia.

11 728-04000 1 Rivet, Pop, .188 Dia x .300

12 751-10542A 1 Muffler, Intek Twin

13  751-0564B 1 /P Deflector, Muffler

14 751-10349 1 Hose, Fuel, Low Permeation, 1/4

15  751-10353 1 Deflector, Muffler, Long

16  951-10517A 1 /P Drain, Oil

WWW.mymowerparts.com



Page 7 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 1

\\H .
&
(o]
\O
[¥a)
o
) "
z
f
R
M~
ol
(o]

@ @

(]
~

N

H

=9 o 2| D

™y

~l

~
el
"~

O

o
-

=l

e e

UL

P~

<
-—

\©
L~ o

ﬁﬁ;@u ammr—3p

-
()
on ~
N ~

PITAHE
e
st

..... XQ0

,D \Amwmm\uj Y/M\Vw o //7

— Vl\ ) (\ y

iy

. WA
§ O

SSmEE———

\x
=2 40
HHAHH“\.H.NIIL\ 7 \WM ~7

T
érmanwngn, >

/V. \z"mmu y mw vv,

-,

\

— Y
0RO f TN
/ /N”,WNV mmmv . m

S

" o M\XMIII LI

- (Y
mww w Ar o ]

L A
g (=]
o3 I res

WWW.mymowerparts.com

iLA}; -
e O\ a
AR\ . ,
/ / N\ ll//ﬂ uﬂw QN o
ﬂ N ch \uﬂ““m,
D) @) s 6
2 o &
m.. MJJH ““n s VTI& (52l
e
lwm\w =
/I.N\ ,.rv
' nﬁvw,
| i —
M ?-mﬂu,_._ e 000
i g saz8=
/= JE FrEfg




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 1

Page 8 of 62

74  BS-698425
75 BS-691056
95 BS-690718
98 BS-699721
104  BS-694918
105 BS-698537
108 BS-699723
117 BS-842630

Screw (Rotating Screen)
Washer (Flywheel)
Screw (Throttle Valve)
Kit-ldle Speed

Pin-Float Hinge
Valve-Float Needle
Valve-Choke

Jet-Main (Standard)

Ref#  Part Number Qty S/P/F  Description
1 BS-793564 1 Cylinder Assembly
2 BS-499585 1 Kit-Bushing/Seal (Magneto Side)
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
4  BS-796307 1 /P Sump-Engine
5 BS-796231 1 /P Head-Cylinder (Cylinder #1)
5A  BS-796232 1 /P Head-Cylinder (Cylinder #2)
7 BS-693997 1 /P Gasket-Cylinder Head
8 BS-792185 1 /P Breather Assembly
9 BS-690937 1 Gasket-Breather
10 BS-697551 1 Screw (Breather Assembly)
11 BS-792184 1 /P Tube-Breather
12 BS-697227 1 /P Gasket-Crankcase
13 BS-793988 1 Screw (Cylinder Head)
15 BS-690946 1 /P Plug-Oil Drain
16  BS-796540 1 Crankshaft
20 BS-795387 1 /P Seal-Oil (PTO Side)
22 BS-694966 1 /P Screw (Crankcase Cover/ Sump)
23  BS-691053 1 Flywheel
24  BS-222698S 1 /P Key-Flywheel
25 BS-792023 1 /P Piston Assembly (Standard)
25 BS-792072 1 Piston Assembly (020" Oversize)
26 BS-793561 1 Ring Set (Standard)
26 BS-792073 1 Ring Set (.020" Oversize)
27 BS-690975 1 Lock-Piston Pin
28 BS-696581 1 Pin-Piston
29 BS-796209 1 /P Rod-Connecting
32 BS-690976 1 Screw (Connecting Rod)
33 BS-697576 1 Valve-Exhaust
34 BS-792200 1 /P Valve-Intake
35 BS-694865 1 Spring-Valve (Intake)
36 BS-694865 1 Spring-Valve (Exhaust)
42  BS-499586 1 /P Keeper-Valve
45  BS-690977 1 /P Tappet-Valve
46  BS-796853 1 Gear-Cam (44L777)
46  BS-797242 1 Gear-Cam (44M777)
48 BS-797093 1 Short Block
50 BS-695241 1 /P Manifold-Intake
51 BS-795123 1 Gasket-Intake
51A  BS-690950 1 Gasket-Intake
51B BS-690949 1 Gasket-Intake
53 BS-690951 1 Stud (Carburetor)
54  BS-699816 1 Screw (Intake Manifold)
73  BS-494439 1 /P Screen-Rotating
1
1
1
1
1
1
1
1
1

118 BS-797477

Jet-Main (High Altitude)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 1

Page 9 of 62

Ref#  Part Number Qty S/P/F  Description

121  BS-792455 1 S  Kit-Carburetor Overhaul (Incl. Ref No.

104,137,163,276,633)

125 BS-796997 1 Carburetor

130 BS-690993 1 Valve-Throttle

131 BS-499805 1 Kit-Throttle Shaft

133 BS-699724 1 Float-Carburetor

135 BS-699729 1 Tube-Fuel Transfer

137 BS-690994 1 Gasket-Float Bowl

141  BS-796228 1 Kit-Choke Shaft

142  BS-699726 1 Nozzle-Carburetor

146  BS-690979 1 /P Key-Timing

150 BS-690995 1 Gasket-Nozzle

163 BS-691001 1 Gasket-Air Cleaner

165 BS-693148 1 Nut (Ring Gear)

186  BS-795985 1 Connector-Hose

187  751-10349-16 1 /P Line-Fuel Cut as required

188 BS-697551 1 Screw (Control Bracket)

192 BS-690083 1 Adjuster-Rocker Arm

197 BS-697820 1 Screw (Back Plate)

209 BS-796658 1 Spring-Governor (Yellow/Brown)

211  BS-796225 1 Spring-Governed Idle (Orange)

212 BS-695238 1 Link-Throttle

216  BS-796229 1 Link-Choke

217 BS-695409 1 Spring-Choke Return

219 BS-793338 1 /P Gear-Governor

220 BS-690412 1 /P Washer (Governor Gear)

221 BS-841026 1 Cup-Governor

222  BS-796226 1 Bracket-Control

227 BS-796223 1 Lever-Governor Control

231 BS-690718 1 Screw (Choke Valve)

239 BS-792028 1 Switch-Oil Pressure

240 BS-691035 1 /P Filter-Fuel

250 BS-690957 1 Retainer-Breather

252  BS-794389 1 Collector-Qill

265 BS-691024 1 /P Clamp-Casing

267 BS-695134 1 Screw (Casing Clamp)

276  BS-695410 1 Washer-Sealing

278 BS-792651 1 Washer (Governor Control Lever)

287 BS-697551 1 Screw (Dipstick Tube)

304 BS-797407 1 /P Housing-Blower

305 BS-691005 1 Screw (Blower Housing)
305A  BS-790690 1 Screw (Blower Housing to Intake Elbow)

306 BS-796541 1 Shield-Cylinder (Cylinder #2)
306A BS-796852 1 Shield-Cylinder (Cylinder #1)

307 BS-697551 1 Screw (Cylinder Shield)

309 BS-497595 1 /P Motor-Starter

310 BS-690323 1 Screw (Starter Motor)

332 BS-691059 1 Nut (Flywheel)

333 BS-691060 1 /P Armature-Magneto

334 BS-691061 1 Screw (Magneto Armature)

337  759-3336 1 /P Plug-Spark

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 1

Page 10 of 62

Ref#  Part Number Qty S/P/F  Description
358 BS-694012 1 /P Gasket Set-Engine (Incl. Ref No.
3.7,9,12,20,51,163,524,668,691868,883)
385 BS-797409 1 Screw (Fuel Pump)
387 BS-808656 1 /P Pump-Fuel
404  BS-690442 1 Washer (Governor Crank)
415 BS-794903 1 Plug (Oil Pressure Switch Hole)
418 BS-795912 1 Plate-Carburetor
431  BS-792297 1 Elbow-Intake
445  BS-792105 1 /P Filter-Air Cleaner Cartridge
447  BS-691003 1 /P Screw (Air Guide Cover)
467 BS-790697 1 Knob-Air Cleaner
474  BS-696457 1 /P Alternator
501 BS-794360 1 /P Regulator
503 BS-691532 1 /P Strap-Starter
505 BS-691029 1 Nut (Governor Control Lever)
510 BS-696541 1 /P Drive-Starter
513 BS-692024 1 /P Clutch-Drive
523 BS-691036 1 Dipstick
524 BS-691032 1 Seal-Dipstick Tube
525 BS-691037 1 Tube-Dipstick
526 BS-691129 1 /P Screw (Regulator)
544  N/A 1 Armature-Starter (Service with Starter Motor
BS-497595)
552 BS-796638 1 Bushing-Governor Crank
552A  BS-690553 1 Bushing-Governor Crank
562 BS-690311 1 Screw (Governor Control Lever)
573  BS-790444 1 Plate-Back
579 BS-691029 1 Nut (Starter Cable)
601 BS-691038 1 Clamp-Hose (Black)
615 BS-698290 1 /P Retainer-Governor Shaft
616 BS-691045 1 Crank-Governor
617 BS-697891 1 Seal-O Ring (Intake Manifold) (Red)
633 BS-699813 1 Seal-Choke/Throttle Shaft
634 BS-698779 1 Spring/Seal Assembly
635 BS-66538s 1 /P Boot-Spark Plug
654 BS-690958 1 /P Nut (Carburetor)
668 BS-691215 1 Spacer (Rotating Screen)
668A  BS-691500 1 /P Spacer (Rotating Screen)
672 BS-690234 1 Gasket-Carburetor Plate
691 BS-790574 1 Seal-Governor Shaft
695 BS-693149 1 Screw (Ring Gear)
697 BS-791680 1 /P Screw (Drive Cap)
703 BS-691010 1 Clip
718 BS-690959 1 /P Pin-Locating
726  BS-499612 1 Gear-Ring
729 BS-694123 1 Clip-Wire
741  BS-690980 1 Gear-Timing
742  BS-690328 1 /P Retainer-E Ring (Governor Crank)
750 BS-796208 1 Screw (Oil Pump Cover)
783 BS-695708 1 /P Gear-Pinion
789  BS-797460 1 Harness-Wiring
798

BS-697890 \www.myimower Bt Sessmm™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 1

Page 11 of 62

Ref#  Part Number Qty S/P/F  Description
801 BS-691283 1 Cap-Drive
802 BS-691286 1 /P Cap-End
803 N/A 1 Housing-Starter (Service with Starter Motor
BS-497595)
842 BS-691031 1 /P Seal-O Ring (Dipstick Tube)
847 BS-499602 1 Dipstick/Tube Assembly
851 BS-493880S 1 /P Terminal-Spark Plug
865 BS-792286 1 Cover-Air Guide (Valley)
868 BS-690968 1 /P Seal-Valve
883  BS-690970 1 /P Gasket-Exhaust
914 BS-691127 1 /P Screw (Rocker Cover)
918 BS-797408 1 Hose-Vacuum
929 BS-695239 1 Screw (Choke Control Bracket)
943 BS-796222 1 Seal-O Ring (Oil Pump Cover)
947  BS-841546 1 Solenoid-Fuel
965 BS-796221 1 Cover-Oil Pump
967 BS-792303 1 /P Filter-Pre Cleaner
968 BS-795120 1 /P Cover-Air Cleaner
975 BS-793592 1 Bowl-Float
987 BS-691000 1 Seal-Throttle Shaft
1005 BS-791236 1 Fan-Flywheel
1013 BS-690954 1 /P Nipple-Oil Filter
1017 BS-796214 1 Screen-Oil Pump
1022 BS-690971 1 /P Gasket-Rocker Cover
1023 BS-793146 1 Cover-Rocker (Cylinder #1)
1023A  BS-499600 1 Cover-Rocker (Cylinder #2)
1024  BS-796220 1 Pump-Qil
1026  BS-690981 1 /P Rod-Push (Exhaust)
1026A  BS-690982 1 /P Rod-Push (Intake)
1027 BS-696854 1 /P Filter-Oill
1029 BS-690972 1 Arm-Rocker
1036 1 Label-Emissions (Available from a Briggs &
Stratton )
1040 BS-791237 1 Plate-Trim
1051 BS-691265 1 /P Ring-Retaining (Starter Drive)
1054  BS-280275 1 Tie-Cable
1059 BS-698516 1 Kit-Screw/Washer (Alternator)
1070 BS-791680 1 /P Screw (Flywheel Fan)
1090 BS-691293 1 /P Retainer-Brush
1095 BS-694013 1 /P Gasket Set-Valve (Incl. Ref No. 7,883)
1100 BS-791959 1 Pivot-Rocker Arm
1119 BS-93621 1 /P Screw (Alternator)
1124 BS-841653 1 Seal-O Ring(Fuel Transfer Tube)
1124A  BS-690988 1 Seal-O Ring(Fuel Transfer Tube)
1126  BS-690991 1 Screw (Fuel Transfer Tube)
1127  BS-695407 1 Screw (Fuel Bowl)
1128 BS-690990 1 Screw (Carburetor Nozzle)
1169 BS-690990 1 Screw (Carburetor Plate)
1329 BS-44L777-0137 1 Replacement Engine (44L777)
1329 BS-44Q777-0137 1 /P Replacement Engine (44M777)

WWW.mymowerparts.com



Page 12 of 62

E2

< L
"~y

\O
L= -
xm i = =
IIIII \ —nv @ ,7/ R W
MEESE T N S mssmmemmny,
T DantiD s
—— . e ————— - .n
yu __
] L (
\\.\ll///
4 \
\N) \\“.,MMWW
ey —. ’ -
? WY Ty —
7 N ol ] WM
o ) R
AA,,E\\ \\ i A
=N oo
TP _L
& A TN
77 IR
Nu\“mw“\\\w
WmHmmmme“ 4
S— Sl \“um“
N -
]

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 2

Page 13 of 62

74  BS-698425
75 BS-691056
95 BS-690718
98 BS-699721
104  BS-694918
105 BS-698537
108 BS-699723
117 BS-842630

Screw (Rotating Screen)
Washer (Flywheel)
Screw (Throttle Valve)
Kit-ldle Speed

Pin-Float Hinge
Valve-Float Needle
Valve-Choke

Jet-Main (Standard)

Ref#  Part Number Qty S/P/F  Description
1 BS-793564 1 Cylinder Assembly
2 BS-499585 1 Kit-Bushing/Seal (Magneto Side)
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
4  BS-796307 1 /P Sump-Engine
5 BS-796231 1 /P Head-Cylinder (Cylinder #1)
5A  BS-796232 1 /P Head-Cylinder (Cylinder #2)
7 BS-693997 1 /P Gasket-Cylinder Head
8 BS-792185 1 /P Breather Assembly
9 BS-690937 1 Gasket-Breather
10 BS-697551 1 Screw (Breather Assembly)
11 BS-792184 1 /P Tube-Breather
12 BS-697227 1 /P Gasket-Crankcase
13 BS-793988 1 Screw (Cylinder Head)
15 BS-690946 1 /P Plug-Oil Drain
16  BS-796540 1 Crankshaft
20 BS-795387 1 /P Seal-Oil (PTO Side)
22 BS-694966 1 /P Screw (Crankcase Cover/ Sump)
23  BS-691053 1 Flywheel
24  BS-222698S 1 /P Key-Flywheel
25 BS-792023 1 /P Piston Assembly (Standard)
25 BS-792072 1 Piston Assembly (020" Oversize)
26 BS-793561 1 Ring Set (Standard)
26 BS-792073 1 Ring Set (.020" Oversize)
27 BS-690975 1 Lock-Piston Pin
28 BS-696581 1 Pin-Piston
29 BS-796209 1 /P Rod-Connecting
32 BS-690976 1 Screw (Connecting Rod)
33 BS-697576 1 Valve-Exhaust
34 BS-792200 1 /P Valve-Intake
35 BS-694865 1 Spring-Valve (Intake)
36 BS-694865 1 Spring-Valve (Exhaust)
42  BS-499586 1 /P Keeper-Valve
45  BS-690977 1 /P Tappet-Valve
46  BS-796853 1 Gear-Cam (44L777)
46  BS-797242 1 Gear-Cam (44M777)
48 BS-797093 1 Short Block
50 BS-695241 1 /P Manifold-Intake
51 BS-795123 1 Gasket-Intake
51A  BS-690950 1 Gasket-Intake
51B BS-690949 1 Gasket-Intake
53 BS-690951 1 Stud (Carburetor)
54  BS-699816 1 Screw (Intake Manifold)
73  BS-494439 1 /P Screen-Rotating
1
1
1
1
1
1
1
1
1

118 BS-797477

Jet-Main (High Altitude)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 2

Page 14 of 62

Ref#  Part Number Qty S/P/F  Description

121  BS-792455 1 S  Kit-Carburetor Overhaul (Incl. Ref No.

104,137,163,276,633)

125 BS-796997 1 Carburetor

130 BS-690993 1 Valve-Throttle

131 BS-499805 1 Kit-Throttle Shaft

133 BS-699724 1 Float-Carburetor

135 BS-699729 1 Tube-Fuel Transfer

137 BS-690994 1 Gasket-Float Bowl

141  BS-796228 1 Kit-Choke Shaft

142  BS-699726 1 Nozzle-Carburetor

146  BS-690979 1 /P Key-Timing

150 BS-690995 1 Gasket-Nozzle

163 BS-691001 1 Gasket-Air Cleaner

165 BS-693148 1 Nut (Ring Gear)

186  BS-795985 1 Connector-Hose

187  751-10349-16 1 /P Line-Fuel Cut as required

188 BS-697551 1 Screw (Control Bracket)

192 BS-690083 1 Adjuster-Rocker Arm

197 BS-697820 1 Screw (Back Plate)

209 BS-796658 1 Spring-Governor (Yellow/Brown)

211  BS-796225 1 Spring-Governed Idle (Orange)

212 BS-695238 1 Link-Throttle

216  BS-796229 1 Link-Choke

217 BS-695409 1 Spring-Choke Return

219 BS-793338 1 /P Gear-Governor

220 BS-690412 1 /P Washer (Governor Gear)

221 BS-841026 1 Cup-Governor

222  BS-796226 1 Bracket-Control

227 BS-796223 1 Lever-Governor Control

231 BS-690718 1 Screw (Choke Valve)

239 BS-792028 1 Switch-Oil Pressure

240 BS-691035 1 /P Filter-Fuel

250 BS-690957 1 Retainer-Breather

252  BS-794389 1 Collector-Qill

265 BS-691024 1 /P Clamp-Casing

267 BS-695134 1 Screw (Casing Clamp)

276  BS-695410 1 Washer-Sealing

278 BS-792651 1 Washer (Governor Control Lever)

287 BS-697551 1 Screw (Dipstick Tube)

304 BS-797407 1 /P Housing-Blower

305 BS-691005 1 Screw (Blower Housing)
305A  BS-790690 1 Screw (Blower Housing to Intake Elbow)

306 BS-796541 1 Shield-Cylinder (Cylinder #2)
306A BS-796852 1 Shield-Cylinder (Cylinder #1)

307 BS-697551 1 Screw (Cylinder Shield)

309 BS-497595 1 /P Motor-Starter

310 BS-690323 1 Screw (Starter Motor)

332 BS-691059 1 Nut (Flywheel)

333 BS-691060 1 /P Armature-Magneto

334 BS-691061 1 Screw (Magneto Armature)

337  759-3336 1 /P Plug-Spark

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 2

Page 15 of 62

Ref#  Part Number Qty S/P/F  Description
358 BS-694012 1 /P Gasket Set-Engine (Incl. Ref No.
3.7,9,12,20,51,163,524,668,691868,883)
385 BS-797409 1 Screw (Fuel Pump)
387 BS-808656 1 /P Pump-Fuel
404  BS-690442 1 Washer (Governor Crank)
415 BS-794903 1 Plug (Oil Pressure Switch Hole)
418 BS-795912 1 Plate-Carburetor
431  BS-792297 1 Elbow-Intake
445  BS-792105 1 /P Filter-Air Cleaner Cartridge
447  BS-691003 1 /P Screw (Air Guide Cover)
467 BS-790697 1 Knob-Air Cleaner
474  BS-696457 1 /P Alternator
501 BS-794360 1 /P Regulator
503 BS-691532 1 /P Strap-Starter
505 BS-691029 1 Nut (Governor Control Lever)
510 BS-696541 1 /P Drive-Starter
513 BS-692024 1 /P Clutch-Drive
523 BS-691036 1 Dipstick
524 BS-691032 1 Seal-Dipstick Tube
525 BS-691037 1 Tube-Dipstick
526 BS-691129 1 /P Screw (Regulator)
544  N/A 1 Armature-Starter (Service with Starter Motor
BS-497595)
552 BS-796638 1 Bushing-Governor Crank
552A  BS-690553 1 Bushing-Governor Crank
562 BS-690311 1 Screw (Governor Control Lever)
573  BS-790444 1 Plate-Back
579 BS-691029 1 Nut (Starter Cable)
601 BS-691038 1 Clamp-Hose (Black)
615 BS-698290 1 /P Retainer-Governor Shaft
616 BS-691045 1 Crank-Governor
617 BS-697891 1 Seal-O Ring (Intake Manifold) (Red)
633 BS-699813 1 Seal-Choke/Throttle Shaft
634 BS-698779 1 Spring/Seal Assembly
635 BS-66538s 1 /P Boot-Spark Plug
654 BS-690958 1 /P Nut (Carburetor)
668 BS-691215 1 Spacer (Rotating Screen)
668A  BS-691500 1 /P Spacer (Rotating Screen)
672 BS-690234 1 Gasket-Carburetor Plate
691 BS-790574 1 Seal-Governor Shaft
695 BS-693149 1 Screw (Ring Gear)
697 BS-791680 1 /P Screw (Drive Cap)
703 BS-691010 1 Clip
718 BS-690959 1 /P Pin-Locating
726  BS-499612 1 Gear-Ring
729 BS-694123 1 Clip-Wire
741  BS-690980 1 Gear-Timing
742  BS-690328 1 /P Retainer-E Ring (Governor Crank)
750 BS-796208 1 Screw (Oil Pump Cover)
783 BS-695708 1 /P Gear-Pinion
789  BS-797460 1 Harness-Wiring
798

BS-697890 \www.myimower Bt Sessmm™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 2

Page 16 of 62

Ref#  Part Number Qty S/P/F  Description
801 BS-691283 1 Cap-Drive
802 BS-691286 1 /P Cap-End
803 N/A 1 Housing-Starter (Service with Starter Motor
BS-497595)
842 BS-691031 1 /P Seal-O Ring (Dipstick Tube)
847 BS-499602 1 Dipstick/Tube Assembly
851 BS-493880S 1 /P Terminal-Spark Plug
865 BS-792286 1 Cover-Air Guide (Valley)
868 BS-690968 1 /P Seal-Valve
883  BS-690970 1 /P Gasket-Exhaust
914 BS-691127 1 /P Screw (Rocker Cover)
918 BS-797408 1 Hose-Vacuum
929 BS-695239 1 Screw (Choke Control Bracket)
943 BS-796222 1 Seal-O Ring (Oil Pump Cover)
947  BS-841546 1 Solenoid-Fuel
965 BS-796221 1 Cover-Oil Pump
967 BS-792303 1 /P Filter-Pre Cleaner
968 BS-795120 1 /P Cover-Air Cleaner
975 BS-793592 1 Bowl-Float
987 BS-691000 1 Seal-Throttle Shaft
1005 BS-791236 1 Fan-Flywheel
1013 BS-690954 1 /P Nipple-Oil Filter
1017 BS-796214 1 Screen-Oil Pump
1022 BS-690971 1 /P Gasket-Rocker Cover
1023 BS-793146 1 Cover-Rocker (Cylinder #1)
1023A  BS-499600 1 Cover-Rocker (Cylinder #2)
1024  BS-796220 1 Pump-Qil
1026  BS-690981 1 /P Rod-Push (Exhaust)
1026A  BS-690982 1 /P Rod-Push (Intake)
1027 BS-696854 1 /P Filter-Oill
1029 BS-690972 1 Arm-Rocker
1036 1 Label-Emissions (Available from a Briggs &
Stratton )
1040 BS-791237 1 Plate-Trim
1051 BS-691265 1 /P Ring-Retaining (Starter Drive)
1054  BS-280275 1 Tie-Cable
1059 BS-698516 1 Kit-Screw/Washer (Alternator)
1070 BS-791680 1 /P Screw (Flywheel Fan)
1090 BS-691293 1 /P Retainer-Brush
1095 BS-694013 1 /P Gasket Set-Valve (Incl. Ref No. 7,883)
1100 BS-791959 1 Pivot-Rocker Arm
1119 BS-93621 1 /P Screw (Alternator)
1124 BS-841653 1 Seal-O Ring(Fuel Transfer Tube)
1124A  BS-690988 1 Seal-O Ring(Fuel Transfer Tube)
1126  BS-690991 1 Screw (Fuel Transfer Tube)
1127  BS-695407 1 Screw (Fuel Bowl)
1128 BS-690990 1 Screw (Carburetor Nozzle)
1169 BS-690990 1 Screw (Carburetor Plate)
1329 BS-44L777-0137 1 Replacement Engine (44L777)
1329 BS-44Q777-0137 1 /P Replacement Engine (44M777)

WWW.mymowerparts.com



Page 17 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 3

/9 >
7/ ¢
/ . /s
\”“\ y Amww, o=
/ / o) NS
“\ // o ﬁﬂ;& <
/ / Ly
/ / AR
a\\\ Wmm \\\ AwNHHHHHHMM/ 8 Mru,q_ p ©
N 4 2 \ AN o |2
£y /) y u \ ” A\ =
\\ / \“\ ) mmrmu“\ /,, AN
vy ¢ g o N A
A ! « on \no S mwnllllllmv
\Z 92 2k ,,A ..... N
e // e e N
& NG A
& M\ A SR AN
N /”// [ WWMUflll”mvrlkvnv/
/./”””K\IJ‘\HH N IMHHHHHHWWW“
/ AW.M\\/ \m...
@ @mmmm@m,,‘wnwmwwwwmmm“\
¢ (G .
\ A\ M O
\ S B =
/Mv Ty ©
O\ 7 ~
1oy /Mw L @ )
L © =
3 ® ||M//,/mm_/ B &
ol g o
&“mm.nnwwmwmv ,L w , S g &
\‘\\Am.w.uummuux.wn_ A , .1\ o]
e )y // A8
RA\ V /f /
\ \\mww 4 \\\
mvwmmmm\kv\ ez _— 1%\ /
e —— 5] S %\
AT € e
/ ;,iﬂwwﬁwmmmmm va 5
V) f A 3
\\(\ . \ II./
NMW A w @Wyw
MKWN \ m}
..... @ o A\
= \\mw.,-,,-,-- N
74 \W @
\“ /4 e\
\A \\\ /“mww
2 AN 74 . < GA
< Ty - AN )
\ s @ e N %
\ 2 /18 @ N =y s
/ﬂ, . Mm" QNW“\ ) —| & N\ // \ \ <] .
® ® & 2\ \\ “N& D
N I g
E 2 a8 L | s
o] R g - ,_Q =

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 3

Page 18 of 62

74  BS-698425
75 BS-691056
95 BS-690718
98 BS-699721
104  BS-694918
105 BS-698537
108 BS-699723
117 BS-842630

Screw (Rotating Screen)
Washer (Flywheel)
Screw (Throttle Valve)
Kit-ldle Speed

Pin-Float Hinge
Valve-Float Needle
Valve-Choke

Jet-Main (Standard)

Ref#  Part Number Qty S/P/F  Description
1 BS-793564 1 Cylinder Assembly
2 BS-499585 1 Kit-Bushing/Seal (Magneto Side)
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
4  BS-796307 1 /P Sump-Engine
5 BS-796231 1 /P Head-Cylinder (Cylinder #1)
5A  BS-796232 1 /P Head-Cylinder (Cylinder #2)
7 BS-693997 1 /P Gasket-Cylinder Head
8 BS-792185 1 /P Breather Assembly
9 BS-690937 1 Gasket-Breather
10 BS-697551 1 Screw (Breather Assembly)
11 BS-792184 1 /P Tube-Breather
12 BS-697227 1 /P Gasket-Crankcase
13 BS-793988 1 Screw (Cylinder Head)
15 BS-690946 1 /P Plug-Oil Drain
16  BS-796540 1 Crankshaft
20 BS-795387 1 /P Seal-Oil (PTO Side)
22 BS-694966 1 /P Screw (Crankcase Cover/ Sump)
23  BS-691053 1 Flywheel
24  BS-222698S 1 /P Key-Flywheel
25 BS-792023 1 /P Piston Assembly (Standard)
25 BS-792072 1 Piston Assembly (020" Oversize)
26 BS-793561 1 Ring Set (Standard)
26 BS-792073 1 Ring Set (.020" Oversize)
27 BS-690975 1 Lock-Piston Pin
28 BS-696581 1 Pin-Piston
29 BS-796209 1 /P Rod-Connecting
32 BS-690976 1 Screw (Connecting Rod)
33 BS-697576 1 Valve-Exhaust
34 BS-792200 1 /P Valve-Intake
35 BS-694865 1 Spring-Valve (Intake)
36 BS-694865 1 Spring-Valve (Exhaust)
42  BS-499586 1 /P Keeper-Valve
45  BS-690977 1 /P Tappet-Valve
46  BS-796853 1 Gear-Cam (44L777)
46  BS-797242 1 Gear-Cam (44M777)
48 BS-797093 1 Short Block
50 BS-695241 1 /P Manifold-Intake
51 BS-795123 1 Gasket-Intake
51A  BS-690950 1 Gasket-Intake
51B BS-690949 1 Gasket-Intake
53 BS-690951 1 Stud (Carburetor)
54  BS-699816 1 Screw (Intake Manifold)
73  BS-494439 1 /P Screen-Rotating
1
1
1
1
1
1
1
1
1

118 BS-797477

Jet-Main (High Altitude)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 3

Page 19 of 62

Ref#  Part Number Qty S/P/F  Description

121  BS-792455 1 S  Kit-Carburetor Overhaul (Incl. Ref No.

104,137,163,276,633)

125 BS-796997 1 Carburetor

130 BS-690993 1 Valve-Throttle

131 BS-499805 1 Kit-Throttle Shaft

133 BS-699724 1 Float-Carburetor

135 BS-699729 1 Tube-Fuel Transfer

137 BS-690994 1 Gasket-Float Bowl

141  BS-796228 1 Kit-Choke Shaft

142  BS-699726 1 Nozzle-Carburetor

146  BS-690979 1 /P Key-Timing

150 BS-690995 1 Gasket-Nozzle

163 BS-691001 1 Gasket-Air Cleaner

165 BS-693148 1 Nut (Ring Gear)

186  BS-795985 1 Connector-Hose

187  751-10349-16 1 /P Line-Fuel Cut as required

188 BS-697551 1 Screw (Control Bracket)

192 BS-690083 1 Adjuster-Rocker Arm

197 BS-697820 1 Screw (Back Plate)

209 BS-796658 1 Spring-Governor (Yellow/Brown)

211  BS-796225 1 Spring-Governed Idle (Orange)

212 BS-695238 1 Link-Throttle

216  BS-796229 1 Link-Choke

217 BS-695409 1 Spring-Choke Return

219 BS-793338 1 /P Gear-Governor

220 BS-690412 1 /P Washer (Governor Gear)

221 BS-841026 1 Cup-Governor

222  BS-796226 1 Bracket-Control

227 BS-796223 1 Lever-Governor Control

231 BS-690718 1 Screw (Choke Valve)

239 BS-792028 1 Switch-Oil Pressure

240 BS-691035 1 /P Filter-Fuel

250 BS-690957 1 Retainer-Breather

252  BS-794389 1 Collector-Qill

265 BS-691024 1 /P Clamp-Casing

267 BS-695134 1 Screw (Casing Clamp)

276  BS-695410 1 Washer-Sealing

278 BS-792651 1 Washer (Governor Control Lever)

287 BS-697551 1 Screw (Dipstick Tube)

304 BS-797407 1 /P Housing-Blower

305 BS-691005 1 Screw (Blower Housing)
305A  BS-790690 1 Screw (Blower Housing to Intake Elbow)

306 BS-796541 1 Shield-Cylinder (Cylinder #2)
306A BS-796852 1 Shield-Cylinder (Cylinder #1)

307 BS-697551 1 Screw (Cylinder Shield)

309 BS-497595 1 /P Motor-Starter

310 BS-690323 1 Screw (Starter Motor)

332 BS-691059 1 Nut (Flywheel)

333 BS-691060 1 /P Armature-Magneto

334 BS-691061 1 Screw (Magneto Armature)

337  759-3336 1 /P Plug-Spark

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 3

Page 20 of 62

Ref#  Part Number Qty S/P/F  Description
358 BS-694012 1 /P Gasket Set-Engine (Incl. Ref No.
3.7,9,12,20,51,163,524,668,691868,883)
385 BS-797409 1 Screw (Fuel Pump)
387 BS-808656 1 /P Pump-Fuel
404  BS-690442 1 Washer (Governor Crank)
415 BS-794903 1 Plug (Oil Pressure Switch Hole)
418 BS-795912 1 Plate-Carburetor
431  BS-792297 1 Elbow-Intake
445  BS-792105 1 /P Filter-Air Cleaner Cartridge
447  BS-691003 1 /P Screw (Air Guide Cover)
467 BS-790697 1 Knob-Air Cleaner
474  BS-696457 1 /P Alternator
501 BS-794360 1 /P Regulator
503 BS-691532 1 /P Strap-Starter
505 BS-691029 1 Nut (Governor Control Lever)
510 BS-696541 1 /P Drive-Starter
513 BS-692024 1 /P Clutch-Drive
523 BS-691036 1 Dipstick
524 BS-691032 1 Seal-Dipstick Tube
525 BS-691037 1 Tube-Dipstick
526 BS-691129 1 /P Screw (Regulator)
544  N/A 1 Armature-Starter (Service with Starter Motor
BS-497595)
552 BS-796638 1 Bushing-Governor Crank
552A  BS-690553 1 Bushing-Governor Crank
562 BS-690311 1 Screw (Governor Control Lever)
573  BS-790444 1 Plate-Back
579 BS-691029 1 Nut (Starter Cable)
601 BS-691038 1 Clamp-Hose (Black)
615 BS-698290 1 /P Retainer-Governor Shaft
616 BS-691045 1 Crank-Governor
617 BS-697891 1 Seal-O Ring (Intake Manifold) (Red)
633 BS-699813 1 Seal-Choke/Throttle Shaft
634 BS-698779 1 Spring/Seal Assembly
635 BS-66538s 1 /P Boot-Spark Plug
654 BS-690958 1 /P Nut (Carburetor)
668 BS-691215 1 Spacer (Rotating Screen)
668A  BS-691500 1 /P Spacer (Rotating Screen)
672 BS-690234 1 Gasket-Carburetor Plate
691 BS-790574 1 Seal-Governor Shaft
695 BS-693149 1 Screw (Ring Gear)
697 BS-791680 1 /P Screw (Drive Cap)
703 BS-691010 1 Clip
718 BS-690959 1 /P Pin-Locating
726  BS-499612 1 Gear-Ring
729 BS-694123 1 Clip-Wire
741  BS-690980 1 Gear-Timing
742  BS-690328 1 /P Retainer-E Ring (Governor Crank)
750 BS-796208 1 Screw (Oil Pump Cover)
783 BS-695708 1 /P Gear-Pinion
789  BS-797460 1 Harness-Wiring
798

BS-697890 \www.myimower Bt Sessmm™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 3

Page 21 of 62

Ref#  Part Number Qty S/P/F  Description
801 BS-691283 1 Cap-Drive
802 BS-691286 1 /P Cap-End
803 N/A 1 Housing-Starter (Service with Starter Motor
BS-497595)
842 BS-691031 1 /P Seal-O Ring (Dipstick Tube)
847 BS-499602 1 Dipstick/Tube Assembly
851 BS-493880S 1 /P Terminal-Spark Plug
865 BS-792286 1 Cover-Air Guide (Valley)
868 BS-690968 1 /P Seal-Valve
883  BS-690970 1 /P Gasket-Exhaust
914 BS-691127 1 /P Screw (Rocker Cover)
918 BS-797408 1 Hose-Vacuum
929 BS-695239 1 Screw (Choke Control Bracket)
943 BS-796222 1 Seal-O Ring (Oil Pump Cover)
947  BS-841546 1 Solenoid-Fuel
965 BS-796221 1 Cover-Oil Pump
967 BS-792303 1 /P Filter-Pre Cleaner
968 BS-795120 1 /P Cover-Air Cleaner
975 BS-793592 1 Bowl-Float
987 BS-691000 1 Seal-Throttle Shaft
1005 BS-791236 1 Fan-Flywheel
1013 BS-690954 1 /P Nipple-Oil Filter
1017 BS-796214 1 Screen-Oil Pump
1022 BS-690971 1 /P Gasket-Rocker Cover
1023 BS-793146 1 Cover-Rocker (Cylinder #1)
1023A  BS-499600 1 Cover-Rocker (Cylinder #2)
1024  BS-796220 1 Pump-Qil
1026  BS-690981 1 /P Rod-Push (Exhaust)
1026A  BS-690982 1 /P Rod-Push (Intake)
1027 BS-696854 1 /P Filter-Oill
1029 BS-690972 1 Arm-Rocker
1036 1 Label-Emissions (Available from a Briggs &
Stratton )
1040 BS-791237 1 Plate-Trim
1051 BS-691265 1 /P Ring-Retaining (Starter Drive)
1054  BS-280275 1 Tie-Cable
1059 BS-698516 1 Kit-Screw/Washer (Alternator)
1070 BS-791680 1 /P Screw (Flywheel Fan)
1090 BS-691293 1 /P Retainer-Brush
1095 BS-694013 1 /P Gasket Set-Valve (Incl. Ref No. 7,883)
1100 BS-791959 1 Pivot-Rocker Arm
1119 BS-93621 1 /P Screw (Alternator)
1124 BS-841653 1 Seal-O Ring(Fuel Transfer Tube)
1124A  BS-690988 1 Seal-O Ring(Fuel Transfer Tube)
1126  BS-690991 1 Screw (Fuel Transfer Tube)
1127  BS-695407 1 Screw (Fuel Bowl)
1128 BS-690990 1 Screw (Carburetor Nozzle)
1169 BS-690990 1 Screw (Carburetor Plate)
1329 BS-44L777-0137 1 Replacement Engine (44L777)
1329 BS-44Q777-0137 1 /P Replacement Engine (44M777)

WWW.mymowerparts.com



Page 22 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 4

....... 0o
F ool (0]
o B
[ L -
2 W\ &
- _ e \\ &
Al [ M Q \§
- g g T ) ) | e L //
. MWL " " B ﬁ ’, l\\ M~ Mmh ///Vv
R e
N |
N V4 mU|u||
o O .“A / s
nﬁ _,\)/v \ , " T \ oA
P Gy & ) - —
%o AR AR A \aw_ Il { Mw M& HH““VC @
NPEN T 5 — { -
\& .N v || e TV | o~ o NN
w H | € ) O || G - o A
T < < ,I\O, (= - ‘v
m@ M e s/ - / "\
lod& ¢ ) ="
) o6 n \
I S .
« TN - 1
b mM - AM o _\u 1 T @ o~
i~ _ M M ﬂm" @
“nu o A\ o .r mmww
ERRNPA.
e <] |
T2 =@
"
-

0

=/, B c—t»
3
A -]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 4

Page 23 of 62

74  BS-698425
75 BS-691056
95 BS-690718
98 BS-699721
104  BS-694918
105 BS-698537
108 BS-699723
117 BS-842630

Screw (Rotating Screen)
Washer (Flywheel)
Screw (Throttle Valve)
Kit-ldle Speed

Pin-Float Hinge
Valve-Float Needle
Valve-Choke

Jet-Main (Standard)

Ref#  Part Number Qty S/P/F  Description
1 BS-793564 1 Cylinder Assembly
2 BS-499585 1 Kit-Bushing/Seal (Magneto Side)
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
4  BS-796307 1 /P Sump-Engine
5 BS-796231 1 /P Head-Cylinder (Cylinder #1)
5A  BS-796232 1 /P Head-Cylinder (Cylinder #2)
7 BS-693997 1 /P Gasket-Cylinder Head
8 BS-792185 1 /P Breather Assembly
9 BS-690937 1 Gasket-Breather
10 BS-697551 1 Screw (Breather Assembly)
11 BS-792184 1 /P Tube-Breather
12 BS-697227 1 /P Gasket-Crankcase
13 BS-793988 1 Screw (Cylinder Head)
15 BS-690946 1 /P Plug-Oil Drain
16  BS-796540 1 Crankshaft
20 BS-795387 1 /P Seal-Oil (PTO Side)
22 BS-694966 1 /P Screw (Crankcase Cover/ Sump)
23  BS-691053 1 Flywheel
24  BS-222698S 1 /P Key-Flywheel
25 BS-792023 1 /P Piston Assembly (Standard)
25 BS-792072 1 Piston Assembly (020" Oversize)
26 BS-793561 1 Ring Set (Standard)
26 BS-792073 1 Ring Set (.020" Oversize)
27 BS-690975 1 Lock-Piston Pin
28 BS-696581 1 Pin-Piston
29 BS-796209 1 /P Rod-Connecting
32 BS-690976 1 Screw (Connecting Rod)
33 BS-697576 1 Valve-Exhaust
34 BS-792200 1 /P Valve-Intake
35 BS-694865 1 Spring-Valve (Intake)
36 BS-694865 1 Spring-Valve (Exhaust)
42  BS-499586 1 /P Keeper-Valve
45  BS-690977 1 /P Tappet-Valve
46  BS-796853 1 Gear-Cam (44L777)
46  BS-797242 1 Gear-Cam (44M777)
48 BS-797093 1 Short Block
50 BS-695241 1 /P Manifold-Intake
51 BS-795123 1 Gasket-Intake
51A  BS-690950 1 Gasket-Intake
51B BS-690949 1 Gasket-Intake
53 BS-690951 1 Stud (Carburetor)
54  BS-699816 1 Screw (Intake Manifold)
73  BS-494439 1 /P Screen-Rotating
1
1
1
1
1
1
1
1
1

118 BS-797477

Jet-Main (High Altitude)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 4

Page 24 of 62

Ref#  Part Number Qty S/P/F  Description

121  BS-792455 1 S  Kit-Carburetor Overhaul (Incl. Ref No.

104,137,163,276,633)

125 BS-796997 1 Carburetor

130 BS-690993 1 Valve-Throttle

131 BS-499805 1 Kit-Throttle Shaft

133 BS-699724 1 Float-Carburetor

135 BS-699729 1 Tube-Fuel Transfer

137 BS-690994 1 Gasket-Float Bowl

141  BS-796228 1 Kit-Choke Shaft

142  BS-699726 1 Nozzle-Carburetor

146  BS-690979 1 /P Key-Timing

150 BS-690995 1 Gasket-Nozzle

163 BS-691001 1 Gasket-Air Cleaner

165 BS-693148 1 Nut (Ring Gear)

186  BS-795985 1 Connector-Hose

187  751-10349-16 1 /P Line-Fuel Cut as required

188 BS-697551 1 Screw (Control Bracket)

192 BS-690083 1 Adjuster-Rocker Arm

197 BS-697820 1 Screw (Back Plate)

209 BS-796658 1 Spring-Governor (Yellow/Brown)

211  BS-796225 1 Spring-Governed Idle (Orange)

212 BS-695238 1 Link-Throttle

216  BS-796229 1 Link-Choke

217 BS-695409 1 Spring-Choke Return

219 BS-793338 1 /P Gear-Governor

220 BS-690412 1 /P Washer (Governor Gear)

221 BS-841026 1 Cup-Governor

222  BS-796226 1 Bracket-Control

227 BS-796223 1 Lever-Governor Control

231 BS-690718 1 Screw (Choke Valve)

239 BS-792028 1 Switch-Oil Pressure

240 BS-691035 1 /P Filter-Fuel

250 BS-690957 1 Retainer-Breather

252  BS-794389 1 Collector-Qill

265 BS-691024 1 /P Clamp-Casing

267 BS-695134 1 Screw (Casing Clamp)

276  BS-695410 1 Washer-Sealing

278 BS-792651 1 Washer (Governor Control Lever)

287 BS-697551 1 Screw (Dipstick Tube)

304 BS-797407 1 /P Housing-Blower

305 BS-691005 1 Screw (Blower Housing)
305A  BS-790690 1 Screw (Blower Housing to Intake Elbow)

306 BS-796541 1 Shield-Cylinder (Cylinder #2)
306A BS-796852 1 Shield-Cylinder (Cylinder #1)

307 BS-697551 1 Screw (Cylinder Shield)

309 BS-497595 1 /P Motor-Starter

310 BS-690323 1 Screw (Starter Motor)

332 BS-691059 1 Nut (Flywheel)

333 BS-691060 1 /P Armature-Magneto

334 BS-691061 1 Screw (Magneto Armature)

337  759-3336 1 /P Plug-Spark

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 4

Page 25 of 62

Ref#  Part Number Qty S/P/F  Description
358 BS-694012 1 /P Gasket Set-Engine (Incl. Ref No.
3.7,9,12,20,51,163,524,668,691868,883)
385 BS-797409 1 Screw (Fuel Pump)
387 BS-808656 1 /P Pump-Fuel
404  BS-690442 1 Washer (Governor Crank)
415 BS-794903 1 Plug (Oil Pressure Switch Hole)
418 BS-795912 1 Plate-Carburetor
431  BS-792297 1 Elbow-Intake
445  BS-792105 1 /P Filter-Air Cleaner Cartridge
447  BS-691003 1 /P Screw (Air Guide Cover)
467 BS-790697 1 Knob-Air Cleaner
474  BS-696457 1 /P Alternator
501 BS-794360 1 /P Regulator
503 BS-691532 1 /P Strap-Starter
505 BS-691029 1 Nut (Governor Control Lever)
510 BS-696541 1 /P Drive-Starter
513 BS-692024 1 /P Clutch-Drive
523 BS-691036 1 Dipstick
524 BS-691032 1 Seal-Dipstick Tube
525 BS-691037 1 Tube-Dipstick
526 BS-691129 1 /P Screw (Regulator)
544  N/A 1 Armature-Starter (Service with Starter Motor
BS-497595)
552 BS-796638 1 Bushing-Governor Crank
552A  BS-690553 1 Bushing-Governor Crank
562 BS-690311 1 Screw (Governor Control Lever)
573  BS-790444 1 Plate-Back
579 BS-691029 1 Nut (Starter Cable)
601 BS-691038 1 Clamp-Hose (Black)
615 BS-698290 1 /P Retainer-Governor Shaft
616 BS-691045 1 Crank-Governor
617 BS-697891 1 Seal-O Ring (Intake Manifold) (Red)
633 BS-699813 1 Seal-Choke/Throttle Shaft
634 BS-698779 1 Spring/Seal Assembly
635 BS-66538s 1 /P Boot-Spark Plug
654 BS-690958 1 /P Nut (Carburetor)
668 BS-691215 1 Spacer (Rotating Screen)
668A  BS-691500 1 /P Spacer (Rotating Screen)
672 BS-690234 1 Gasket-Carburetor Plate
691 BS-790574 1 Seal-Governor Shaft
695 BS-693149 1 Screw (Ring Gear)
697 BS-791680 1 /P Screw (Drive Cap)
703 BS-691010 1 Clip
718 BS-690959 1 /P Pin-Locating
726  BS-499612 1 Gear-Ring
729 BS-694123 1 Clip-Wire
741  BS-690980 1 Gear-Timing
742  BS-690328 1 /P Retainer-E Ring (Governor Crank)
750 BS-796208 1 Screw (Oil Pump Cover)
783 BS-695708 1 /P Gear-Pinion
789  BS-797460 1 Harness-Wiring
798

BS-697890 \www.myimower Bt Sessmm™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 4

Page 26 of 62

Ref#  Part Number Qty S/P/F  Description
801 BS-691283 1 Cap-Drive
802 BS-691286 1 /P Cap-End
803 N/A 1 Housing-Starter (Service with Starter Motor
BS-497595)
842 BS-691031 1 /P Seal-O Ring (Dipstick Tube)
847 BS-499602 1 Dipstick/Tube Assembly
851 BS-493880S 1 /P Terminal-Spark Plug
865 BS-792286 1 Cover-Air Guide (Valley)
868 BS-690968 1 /P Seal-Valve
883  BS-690970 1 /P Gasket-Exhaust
914 BS-691127 1 /P Screw (Rocker Cover)
918 BS-797408 1 Hose-Vacuum
929 BS-695239 1 Screw (Choke Control Bracket)
943 BS-796222 1 Seal-O Ring (Oil Pump Cover)
947  BS-841546 1 Solenoid-Fuel
965 BS-796221 1 Cover-Oil Pump
967 BS-792303 1 /P Filter-Pre Cleaner
968 BS-795120 1 /P Cover-Air Cleaner
975 BS-793592 1 Bowl-Float
987 BS-691000 1 Seal-Throttle Shaft
1005 BS-791236 1 Fan-Flywheel
1013 BS-690954 1 /P Nipple-Oil Filter
1017 BS-796214 1 Screen-Oil Pump
1022 BS-690971 1 /P Gasket-Rocker Cover
1023 BS-793146 1 Cover-Rocker (Cylinder #1)
1023A  BS-499600 1 Cover-Rocker (Cylinder #2)
1024  BS-796220 1 Pump-Qil
1026  BS-690981 1 /P Rod-Push (Exhaust)
1026A  BS-690982 1 /P Rod-Push (Intake)
1027 BS-696854 1 /P Filter-Oill
1029 BS-690972 1 Arm-Rocker
1036 1 Label-Emissions (Available from a Briggs &
Stratton )
1040 BS-791237 1 Plate-Trim
1051 BS-691265 1 /P Ring-Retaining (Starter Drive)
1054  BS-280275 1 Tie-Cable
1059 BS-698516 1 Kit-Screw/Washer (Alternator)
1070 BS-791680 1 /P Screw (Flywheel Fan)
1090 BS-691293 1 /P Retainer-Brush
1095 BS-694013 1 /P Gasket Set-Valve (Incl. Ref No. 7,883)
1100 BS-791959 1 Pivot-Rocker Arm
1119 BS-93621 1 /P Screw (Alternator)
1124 BS-841653 1 Seal-O Ring(Fuel Transfer Tube)
1124A  BS-690988 1 Seal-O Ring(Fuel Transfer Tube)
1126  BS-690991 1 Screw (Fuel Transfer Tube)
1127  BS-695407 1 Screw (Fuel Bowl)
1128 BS-690990 1 Screw (Carburetor Nozzle)
1169 BS-690990 1 Screw (Carburetor Plate)
1329 BS-44L777-0137 1 Replacement Engine (44L777)
1329 BS-44Q777-0137 1 /P Replacement Engine (44M777)

WWW.mymowerparts.com



Page 27 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 5

e
"\ § V

/ T e
Y A
yaps S /ﬂ_ \
A y
,., / ] 4 / | “““U, “quyl///n"""//
/dawx a / P \\\é // N.nw_/
| /@ / / N
& =) L ) \G—
I~ .HnLuHW.H.IHHH\\ . TN \
[ Amu_ ! N\ \
s ™~ / \g/
A\\“ﬂ”, // ﬁ-l. \
) \ S S /
s - /J/ /A_l mlw // /
N AM / \
& | B \ / »

N

N Q

— NN e o / -+
W\ /<& /

——

Y @5
Wi i

=z
o
[=]
(]

T Q - \

WWW.mymowerparts.com

0\ NN
m \\\H\\\ ........ — / // Wu
g 7 e &
e N\ N
.l [ 7NN e 7NN | ; o |
{{ muulu M\\\.“ \ \\\ // // \ / / ‘mwv // / o sm—— .KJ HJ e o —
v mmmmmmm“ / \\ \ // \ / | \ ,# \ p !mw.. " nu\, , P o V / 7N
1\ = | o
g /) / 3. NN
B Amw,,..i \ \\ / // ”w /) e ] nk S
mmm lnﬁmmy / \mv N \W L ( e N -3
— “\\ //”n/ o .\“\\\“\ / nuuuxnm“u
XL VT
MM //// llllll ~ \ \\ mN
= e YV /S
I/,,,”HHM/// \ \

e T S




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 5

Page 28 of 62

74  BS-698425
75 BS-691056
95 BS-690718
98 BS-699721
104  BS-694918
105 BS-698537
108 BS-699723
117 BS-842630

Screw (Rotating Screen)
Washer (Flywheel)
Screw (Throttle Valve)
Kit-ldle Speed

Pin-Float Hinge
Valve-Float Needle
Valve-Choke

Jet-Main (Standard)

Ref#  Part Number Qty S/P/F  Description
1 BS-793564 1 Cylinder Assembly
2 BS-499585 1 Kit-Bushing/Seal (Magneto Side)
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
4  BS-796307 1 /P Sump-Engine
5 BS-796231 1 /P Head-Cylinder (Cylinder #1)
5A  BS-796232 1 /P Head-Cylinder (Cylinder #2)
7 BS-693997 1 /P Gasket-Cylinder Head
8 BS-792185 1 /P Breather Assembly
9 BS-690937 1 Gasket-Breather
10 BS-697551 1 Screw (Breather Assembly)
11 BS-792184 1 /P Tube-Breather
12 BS-697227 1 /P Gasket-Crankcase
13 BS-793988 1 Screw (Cylinder Head)
15 BS-690946 1 /P Plug-Oil Drain
16  BS-796540 1 Crankshaft
20 BS-795387 1 /P Seal-Oil (PTO Side)
22 BS-694966 1 /P Screw (Crankcase Cover/ Sump)
23  BS-691053 1 Flywheel
24  BS-222698S 1 /P Key-Flywheel
25 BS-792023 1 /P Piston Assembly (Standard)
25 BS-792072 1 Piston Assembly (020" Oversize)
26 BS-793561 1 Ring Set (Standard)
26 BS-792073 1 Ring Set (.020" Oversize)
27 BS-690975 1 Lock-Piston Pin
28 BS-696581 1 Pin-Piston
29 BS-796209 1 /P Rod-Connecting
32 BS-690976 1 Screw (Connecting Rod)
33 BS-697576 1 Valve-Exhaust
34 BS-792200 1 /P Valve-Intake
35 BS-694865 1 Spring-Valve (Intake)
36 BS-694865 1 Spring-Valve (Exhaust)
42  BS-499586 1 /P Keeper-Valve
45  BS-690977 1 /P Tappet-Valve
46  BS-796853 1 Gear-Cam (44L777)
46  BS-797242 1 Gear-Cam (44M777)
48 BS-797093 1 Short Block
50 BS-695241 1 /P Manifold-Intake
51 BS-795123 1 Gasket-Intake
51A  BS-690950 1 Gasket-Intake
51B BS-690949 1 Gasket-Intake
53 BS-690951 1 Stud (Carburetor)
54  BS-699816 1 Screw (Intake Manifold)
73  BS-494439 1 /P Screen-Rotating
1
1
1
1
1
1
1
1
1

118 BS-797477

Jet-Main (High Altitude)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 5

Page 29 of 62

Ref#  Part Number Qty S/P/F  Description

121  BS-792455 1 S  Kit-Carburetor Overhaul (Incl. Ref No.

104,137,163,276,633)

125 BS-796997 1 Carburetor

130 BS-690993 1 Valve-Throttle

131 BS-499805 1 Kit-Throttle Shaft

133 BS-699724 1 Float-Carburetor

135 BS-699729 1 Tube-Fuel Transfer

137 BS-690994 1 Gasket-Float Bowl

141  BS-796228 1 Kit-Choke Shaft

142  BS-699726 1 Nozzle-Carburetor

146  BS-690979 1 /P Key-Timing

150 BS-690995 1 Gasket-Nozzle

163 BS-691001 1 Gasket-Air Cleaner

165 BS-693148 1 Nut (Ring Gear)

186  BS-795985 1 Connector-Hose

187  751-10349-16 1 /P Line-Fuel Cut as required

188 BS-697551 1 Screw (Control Bracket)

192 BS-690083 1 Adjuster-Rocker Arm

197 BS-697820 1 Screw (Back Plate)

209 BS-796658 1 Spring-Governor (Yellow/Brown)

211  BS-796225 1 Spring-Governed Idle (Orange)

212 BS-695238 1 Link-Throttle

216  BS-796229 1 Link-Choke

217 BS-695409 1 Spring-Choke Return

219 BS-793338 1 /P Gear-Governor

220 BS-690412 1 /P Washer (Governor Gear)

221 BS-841026 1 Cup-Governor

222  BS-796226 1 Bracket-Control

227 BS-796223 1 Lever-Governor Control

231 BS-690718 1 Screw (Choke Valve)

239 BS-792028 1 Switch-Oil Pressure

240 BS-691035 1 /P Filter-Fuel

250 BS-690957 1 Retainer-Breather

252  BS-794389 1 Collector-Qill

265 BS-691024 1 /P Clamp-Casing

267 BS-695134 1 Screw (Casing Clamp)

276  BS-695410 1 Washer-Sealing

278 BS-792651 1 Washer (Governor Control Lever)

287 BS-697551 1 Screw (Dipstick Tube)

304 BS-797407 1 /P Housing-Blower

305 BS-691005 1 Screw (Blower Housing)
305A  BS-790690 1 Screw (Blower Housing to Intake Elbow)

306 BS-796541 1 Shield-Cylinder (Cylinder #2)
306A BS-796852 1 Shield-Cylinder (Cylinder #1)

307 BS-697551 1 Screw (Cylinder Shield)

309 BS-497595 1 /P Motor-Starter

310 BS-690323 1 Screw (Starter Motor)

332 BS-691059 1 Nut (Flywheel)

333 BS-691060 1 /P Armature-Magneto

334 BS-691061 1 Screw (Magneto Armature)

337  759-3336 1 /P Plug-Spark

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 5

Page 30 of 62

Ref#  Part Number Qty S/P/F  Description
358 BS-694012 1 /P Gasket Set-Engine (Incl. Ref No.
3.7,9,12,20,51,163,524,668,691868,883)
385 BS-797409 1 Screw (Fuel Pump)
387 BS-808656 1 /P Pump-Fuel
404  BS-690442 1 Washer (Governor Crank)
415 BS-794903 1 Plug (Oil Pressure Switch Hole)
418 BS-795912 1 Plate-Carburetor
431  BS-792297 1 Elbow-Intake
445  BS-792105 1 /P Filter-Air Cleaner Cartridge
447  BS-691003 1 /P Screw (Air Guide Cover)
467 BS-790697 1 Knob-Air Cleaner
474  BS-696457 1 /P Alternator
501 BS-794360 1 /P Regulator
503 BS-691532 1 /P Strap-Starter
505 BS-691029 1 Nut (Governor Control Lever)
510 BS-696541 1 /P Drive-Starter
513 BS-692024 1 /P Clutch-Drive
523 BS-691036 1 Dipstick
524 BS-691032 1 Seal-Dipstick Tube
525 BS-691037 1 Tube-Dipstick
526 BS-691129 1 /P Screw (Regulator)
544  N/A 1 Armature-Starter (Service with Starter Motor
BS-497595)
552 BS-796638 1 Bushing-Governor Crank
552A  BS-690553 1 Bushing-Governor Crank
562 BS-690311 1 Screw (Governor Control Lever)
573  BS-790444 1 Plate-Back
579 BS-691029 1 Nut (Starter Cable)
601 BS-691038 1 Clamp-Hose (Black)
615 BS-698290 1 /P Retainer-Governor Shaft
616 BS-691045 1 Crank-Governor
617 BS-697891 1 Seal-O Ring (Intake Manifold) (Red)
633 BS-699813 1 Seal-Choke/Throttle Shaft
634 BS-698779 1 Spring/Seal Assembly
635 BS-66538s 1 /P Boot-Spark Plug
654 BS-690958 1 /P Nut (Carburetor)
668 BS-691215 1 Spacer (Rotating Screen)
668A  BS-691500 1 /P Spacer (Rotating Screen)
672 BS-690234 1 Gasket-Carburetor Plate
691 BS-790574 1 Seal-Governor Shaft
695 BS-693149 1 Screw (Ring Gear)
697 BS-791680 1 /P Screw (Drive Cap)
703 BS-691010 1 Clip
718 BS-690959 1 /P Pin-Locating
726  BS-499612 1 Gear-Ring
729 BS-694123 1 Clip-Wire
741  BS-690980 1 Gear-Timing
742  BS-690328 1 /P Retainer-E Ring (Governor Crank)
750 BS-796208 1 Screw (Oil Pump Cover)
783 BS-695708 1 /P Gear-Pinion
789  BS-797460 1 Harness-Wiring
798

BS-697890 \www.myimower Bt Sessmm™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 5

Page 31 of 62

Ref#  Part Number Qty S/P/F  Description
801 BS-691283 1 Cap-Drive
802 BS-691286 1 /P Cap-End
803 N/A 1 Housing-Starter (Service with Starter Motor
BS-497595)
842 BS-691031 1 /P Seal-O Ring (Dipstick Tube)
847 BS-499602 1 Dipstick/Tube Assembly
851 BS-493880S 1 /P Terminal-Spark Plug
865 BS-792286 1 Cover-Air Guide (Valley)
868 BS-690968 1 /P Seal-Valve
883  BS-690970 1 /P Gasket-Exhaust
914 BS-691127 1 /P Screw (Rocker Cover)
918 BS-797408 1 Hose-Vacuum
929 BS-695239 1 Screw (Choke Control Bracket)
943 BS-796222 1 Seal-O Ring (Oil Pump Cover)
947  BS-841546 1 Solenoid-Fuel
965 BS-796221 1 Cover-Oil Pump
967 BS-792303 1 /P Filter-Pre Cleaner
968 BS-795120 1 /P Cover-Air Cleaner
975 BS-793592 1 Bowl-Float
987 BS-691000 1 Seal-Throttle Shaft
1005 BS-791236 1 Fan-Flywheel
1013 BS-690954 1 /P Nipple-Oil Filter
1017 BS-796214 1 Screen-Oil Pump
1022 BS-690971 1 /P Gasket-Rocker Cover
1023 BS-793146 1 Cover-Rocker (Cylinder #1)
1023A  BS-499600 1 Cover-Rocker (Cylinder #2)
1024  BS-796220 1 Pump-Qil
1026  BS-690981 1 /P Rod-Push (Exhaust)
1026A  BS-690982 1 /P Rod-Push (Intake)
1027 BS-696854 1 /P Filter-Oill
1029 BS-690972 1 Arm-Rocker
1036 1 Label-Emissions (Available from a Briggs &
Stratton )
1040 BS-791237 1 Plate-Trim
1051 BS-691265 1 /P Ring-Retaining (Starter Drive)
1054  BS-280275 1 Tie-Cable
1059 BS-698516 1 Kit-Screw/Washer (Alternator)
1070 BS-791680 1 /P Screw (Flywheel Fan)
1090 BS-691293 1 /P Retainer-Brush
1095 BS-694013 1 /P Gasket Set-Valve (Incl. Ref No. 7,883)
1100 BS-791959 1 Pivot-Rocker Arm
1119 BS-93621 1 /P Screw (Alternator)
1124 BS-841653 1 Seal-O Ring(Fuel Transfer Tube)
1124A  BS-690988 1 Seal-O Ring(Fuel Transfer Tube)
1126  BS-690991 1 Screw (Fuel Transfer Tube)
1127  BS-695407 1 Screw (Fuel Bowl)
1128 BS-690990 1 Screw (Carburetor Nozzle)
1169 BS-690990 1 Screw (Carburetor Plate)
1329 BS-44L777-0137 1 Replacement Engine (44L777)
1329 BS-44Q777-0137 1 /P Replacement Engine (44M777)

WWW.mymowerparts.com



Page 32 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 6

= 5
e 3
o~ \.&1
o/
x S —— - _GAN
M., /&) NS A
2 (S -,.-.‘.gﬂmmmm = M) /i :
= . ¢ ,m ) T mmw AMA, \W i MIM ;
™ : == Y J Muz M? \
Ry, <t D - - IMHWWN\
o A P o %
~ emgr———o—=) b
— = -
Y =
= “Mw - “W“
B h 0))
> 2
@
_ O\ AN
N o= LZ/ . A@A% v
B 2 o Qe
¢ >~ & | X
@mmw ~ ™~ \» /
g Y % / / =] e
~ e ANt A
! MMW \“ i ] ,A V anﬂ\\.n“ mu. [
, / X =/ |
® d 3 2"
3 . =
<t
. Jﬁuu
- Aﬁlr i A % = “
e | AN | s 7
\mummumw Z yﬁ m;mmw. \ / / A\WW\/ m “\
o= 20 B zh ) | _,
m R , -Munmw HA- oy E\\
= @ ‘W@?«”\A G WW
e - N g ““\um\ >
_.m.m 2_‘_ ﬁ Y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 6

Page 33 of 62

74  BS-698425
75 BS-691056
95 BS-690718
98 BS-699721
104  BS-694918
105 BS-698537
108 BS-699723
117 BS-842630

Screw (Rotating Screen)
Washer (Flywheel)
Screw (Throttle Valve)
Kit-ldle Speed

Pin-Float Hinge
Valve-Float Needle
Valve-Choke

Jet-Main (Standard)

Ref#  Part Number Qty S/P/F  Description
1 BS-793564 1 Cylinder Assembly
2 BS-499585 1 Kit-Bushing/Seal (Magneto Side)
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
4  BS-796307 1 /P Sump-Engine
5 BS-796231 1 /P Head-Cylinder (Cylinder #1)
5A  BS-796232 1 /P Head-Cylinder (Cylinder #2)
7 BS-693997 1 /P Gasket-Cylinder Head
8 BS-792185 1 /P Breather Assembly
9 BS-690937 1 Gasket-Breather
10 BS-697551 1 Screw (Breather Assembly)
11 BS-792184 1 /P Tube-Breather
12 BS-697227 1 /P Gasket-Crankcase
13 BS-793988 1 Screw (Cylinder Head)
15 BS-690946 1 /P Plug-Oil Drain
16  BS-796540 1 Crankshaft
20 BS-795387 1 /P Seal-Oil (PTO Side)
22 BS-694966 1 /P Screw (Crankcase Cover/ Sump)
23  BS-691053 1 Flywheel
24  BS-222698S 1 /P Key-Flywheel
25 BS-792023 1 /P Piston Assembly (Standard)
25 BS-792072 1 Piston Assembly (020" Oversize)
26 BS-793561 1 Ring Set (Standard)
26 BS-792073 1 Ring Set (.020" Oversize)
27 BS-690975 1 Lock-Piston Pin
28 BS-696581 1 Pin-Piston
29 BS-796209 1 /P Rod-Connecting
32 BS-690976 1 Screw (Connecting Rod)
33 BS-697576 1 Valve-Exhaust
34 BS-792200 1 /P Valve-Intake
35 BS-694865 1 Spring-Valve (Intake)
36 BS-694865 1 Spring-Valve (Exhaust)
42  BS-499586 1 /P Keeper-Valve
45  BS-690977 1 /P Tappet-Valve
46  BS-796853 1 Gear-Cam (44L777)
46  BS-797242 1 Gear-Cam (44M777)
48 BS-797093 1 Short Block
50 BS-695241 1 /P Manifold-Intake
51 BS-795123 1 Gasket-Intake
51A  BS-690950 1 Gasket-Intake
51B BS-690949 1 Gasket-Intake
53 BS-690951 1 Stud (Carburetor)
54  BS-699816 1 Screw (Intake Manifold)
73  BS-494439 1 /P Screen-Rotating
1
1
1
1
1
1
1
1
1

118 BS-797477

Jet-Main (High Altitude)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 6

Page 34 of 62

Ref#  Part Number Qty S/P/F  Description

121  BS-792455 1 S  Kit-Carburetor Overhaul (Incl. Ref No.

104,137,163,276,633)

125 BS-796997 1 Carburetor

130 BS-690993 1 Valve-Throttle

131 BS-499805 1 Kit-Throttle Shaft

133 BS-699724 1 Float-Carburetor

135 BS-699729 1 Tube-Fuel Transfer

137 BS-690994 1 Gasket-Float Bowl

141  BS-796228 1 Kit-Choke Shaft

142  BS-699726 1 Nozzle-Carburetor

146  BS-690979 1 /P Key-Timing

150 BS-690995 1 Gasket-Nozzle

163 BS-691001 1 Gasket-Air Cleaner

165 BS-693148 1 Nut (Ring Gear)

186  BS-795985 1 Connector-Hose

187  751-10349-16 1 /P Line-Fuel Cut as required

188 BS-697551 1 Screw (Control Bracket)

192 BS-690083 1 Adjuster-Rocker Arm

197 BS-697820 1 Screw (Back Plate)

209 BS-796658 1 Spring-Governor (Yellow/Brown)

211  BS-796225 1 Spring-Governed Idle (Orange)

212 BS-695238 1 Link-Throttle

216  BS-796229 1 Link-Choke

217 BS-695409 1 Spring-Choke Return

219 BS-793338 1 /P Gear-Governor

220 BS-690412 1 /P Washer (Governor Gear)

221 BS-841026 1 Cup-Governor

222  BS-796226 1 Bracket-Control

227 BS-796223 1 Lever-Governor Control

231 BS-690718 1 Screw (Choke Valve)

239 BS-792028 1 Switch-Oil Pressure

240 BS-691035 1 /P Filter-Fuel

250 BS-690957 1 Retainer-Breather

252  BS-794389 1 Collector-Qill

265 BS-691024 1 /P Clamp-Casing

267 BS-695134 1 Screw (Casing Clamp)

276  BS-695410 1 Washer-Sealing

278 BS-792651 1 Washer (Governor Control Lever)

287 BS-697551 1 Screw (Dipstick Tube)

304 BS-797407 1 /P Housing-Blower

305 BS-691005 1 Screw (Blower Housing)
305A  BS-790690 1 Screw (Blower Housing to Intake Elbow)

306 BS-796541 1 Shield-Cylinder (Cylinder #2)
306A BS-796852 1 Shield-Cylinder (Cylinder #1)

307 BS-697551 1 Screw (Cylinder Shield)

309 BS-497595 1 /P Motor-Starter

310 BS-690323 1 Screw (Starter Motor)

332 BS-691059 1 Nut (Flywheel)

333 BS-691060 1 /P Armature-Magneto

334 BS-691061 1 Screw (Magneto Armature)

337  759-3336 1 /P Plug-Spark

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 6

Page 35 of 62

Ref#  Part Number Qty S/P/F  Description
358 BS-694012 1 /P Gasket Set-Engine (Incl. Ref No.
3.7,9,12,20,51,163,524,668,691868,883)
385 BS-797409 1 Screw (Fuel Pump)
387 BS-808656 1 /P Pump-Fuel
404  BS-690442 1 Washer (Governor Crank)
415 BS-794903 1 Plug (Oil Pressure Switch Hole)
418 BS-795912 1 Plate-Carburetor
431  BS-792297 1 Elbow-Intake
445  BS-792105 1 /P Filter-Air Cleaner Cartridge
447  BS-691003 1 /P Screw (Air Guide Cover)
467 BS-790697 1 Knob-Air Cleaner
474  BS-696457 1 /P Alternator
501 BS-794360 1 /P Regulator
503 BS-691532 1 /P Strap-Starter
505 BS-691029 1 Nut (Governor Control Lever)
510 BS-696541 1 /P Drive-Starter
513 BS-692024 1 /P Clutch-Drive
523 BS-691036 1 Dipstick
524 BS-691032 1 Seal-Dipstick Tube
525 BS-691037 1 Tube-Dipstick
526 BS-691129 1 /P Screw (Regulator)
544  N/A 1 Armature-Starter (Service with Starter Motor
BS-497595)
552 BS-796638 1 Bushing-Governor Crank
552A  BS-690553 1 Bushing-Governor Crank
562 BS-690311 1 Screw (Governor Control Lever)
573  BS-790444 1 Plate-Back
579 BS-691029 1 Nut (Starter Cable)
601 BS-691038 1 Clamp-Hose (Black)
615 BS-698290 1 /P Retainer-Governor Shaft
616 BS-691045 1 Crank-Governor
617 BS-697891 1 Seal-O Ring (Intake Manifold) (Red)
633 BS-699813 1 Seal-Choke/Throttle Shaft
634 BS-698779 1 Spring/Seal Assembly
635 BS-66538s 1 /P Boot-Spark Plug
654 BS-690958 1 /P Nut (Carburetor)
668 BS-691215 1 Spacer (Rotating Screen)
668A  BS-691500 1 /P Spacer (Rotating Screen)
672 BS-690234 1 Gasket-Carburetor Plate
691 BS-790574 1 Seal-Governor Shaft
695 BS-693149 1 Screw (Ring Gear)
697 BS-791680 1 /P Screw (Drive Cap)
703 BS-691010 1 Clip
718 BS-690959 1 /P Pin-Locating
726  BS-499612 1 Gear-Ring
729 BS-694123 1 Clip-Wire
741  BS-690980 1 Gear-Timing
742  BS-690328 1 /P Retainer-E Ring (Governor Crank)
750 BS-796208 1 Screw (Oil Pump Cover)
783 BS-695708 1 /P Gear-Pinion
789  BS-797460 1 Harness-Wiring
798

BS-697890 \www.myimower Bt Sessmm™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 6

Page 36 of 62

Ref#  Part Number Qty S/P/F  Description
801 BS-691283 1 Cap-Drive
802 BS-691286 1 /P Cap-End
803 N/A 1 Housing-Starter (Service with Starter Motor
BS-497595)
842 BS-691031 1 /P Seal-O Ring (Dipstick Tube)
847 BS-499602 1 Dipstick/Tube Assembly
851 BS-493880S 1 /P Terminal-Spark Plug
865 BS-792286 1 Cover-Air Guide (Valley)
868 BS-690968 1 /P Seal-Valve
883  BS-690970 1 /P Gasket-Exhaust
914 BS-691127 1 /P Screw (Rocker Cover)
918 BS-797408 1 Hose-Vacuum
929 BS-695239 1 Screw (Choke Control Bracket)
943 BS-796222 1 Seal-O Ring (Oil Pump Cover)
947  BS-841546 1 Solenoid-Fuel
965 BS-796221 1 Cover-Oil Pump
967 BS-792303 1 /P Filter-Pre Cleaner
968 BS-795120 1 /P Cover-Air Cleaner
975 BS-793592 1 Bowl-Float
987 BS-691000 1 Seal-Throttle Shaft
1005 BS-791236 1 Fan-Flywheel
1013 BS-690954 1 /P Nipple-Oil Filter
1017 BS-796214 1 Screen-Oil Pump
1022 BS-690971 1 /P Gasket-Rocker Cover
1023 BS-793146 1 Cover-Rocker (Cylinder #1)
1023A  BS-499600 1 Cover-Rocker (Cylinder #2)
1024  BS-796220 1 Pump-Qil
1026  BS-690981 1 /P Rod-Push (Exhaust)
1026A  BS-690982 1 /P Rod-Push (Intake)
1027 BS-696854 1 /P Filter-Oill
1029 BS-690972 1 Arm-Rocker
1036 1 Label-Emissions (Available from a Briggs &
Stratton )
1040 BS-791237 1 Plate-Trim
1051 BS-691265 1 /P Ring-Retaining (Starter Drive)
1054  BS-280275 1 Tie-Cable
1059 BS-698516 1 Kit-Screw/Washer (Alternator)
1070 BS-791680 1 /P Screw (Flywheel Fan)
1090 BS-691293 1 /P Retainer-Brush
1095 BS-694013 1 /P Gasket Set-Valve (Incl. Ref No. 7,883)
1100 BS-791959 1 Pivot-Rocker Arm
1119 BS-93621 1 /P Screw (Alternator)
1124 BS-841653 1 Seal-O Ring(Fuel Transfer Tube)
1124A  BS-690988 1 Seal-O Ring(Fuel Transfer Tube)
1126  BS-690991 1 Screw (Fuel Transfer Tube)
1127  BS-695407 1 Screw (Fuel Bowl)
1128 BS-690990 1 Screw (Carburetor Nozzle)
1169 BS-690990 1 Screw (Carburetor Plate)
1329 BS-44L777-0137 1 Replacement Engine (44L777)
1329 BS-44Q777-0137 1 /P Replacement Engine (44M777)

WWW.mymowerparts.com



Page 37 of 62

I~

h

ot
\O
™~

QEED

S

=
[~

o~

0

e

o
o~
L]
L]

=g
o
N
-—
—

0 o O

g o=

N O\ =F

Yy O o0
)
)

N D I ,,‘
N Jo8 N
NN Y
o

h ilkpllu

\\\l./ A

A 7
0§
N\ =2
oy [l

N,

=/

(PN

O

_2... lllﬂw

e 0l =
- o 0
@ %

I
O,

N L )
< e

€ Hﬁ P PN

o) i Aﬁ v

‘I\\mv \\\\.I/A-I

@ \\\ V\v |

//ll\\

lilll

ll

Aa‘w //”l( Uu ?0.

gt

n
-]
o0

l.l.!l —

\
\
.
HHHHJQU\
[

/

P

L P—)

\\“\
\\

e U,
™~
(]
[
=

1 r

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 7

Www.mymowerparts. com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 7

Page 38 of 62

74  BS-698425
75 BS-691056
95 BS-690718
98 BS-699721
104  BS-694918
105 BS-698537
108 BS-699723
117 BS-842630

Screw (Rotating Screen)
Washer (Flywheel)
Screw (Throttle Valve)
Kit-ldle Speed

Pin-Float Hinge
Valve-Float Needle
Valve-Choke

Jet-Main (Standard)

Ref#  Part Number Qty S/P/F  Description
1 BS-793564 1 Cylinder Assembly
2 BS-499585 1 Kit-Bushing/Seal (Magneto Side)
3 BS-391086S 1 /P Seal-Oil (Magneto Side)
4  BS-796307 1 /P Sump-Engine
5 BS-796231 1 /P Head-Cylinder (Cylinder #1)
5A  BS-796232 1 /P Head-Cylinder (Cylinder #2)
7 BS-693997 1 /P Gasket-Cylinder Head
8 BS-792185 1 /P Breather Assembly
9 BS-690937 1 Gasket-Breather
10 BS-697551 1 Screw (Breather Assembly)
11 BS-792184 1 /P Tube-Breather
12 BS-697227 1 /P Gasket-Crankcase
13 BS-793988 1 Screw (Cylinder Head)
15 BS-690946 1 /P Plug-Oil Drain
16  BS-796540 1 Crankshaft
20 BS-795387 1 /P Seal-Oil (PTO Side)
22 BS-694966 1 /P Screw (Crankcase Cover/ Sump)
23  BS-691053 1 Flywheel
24  BS-222698S 1 /P Key-Flywheel
25 BS-792023 1 /P Piston Assembly (Standard)
25 BS-792072 1 Piston Assembly (020" Oversize)
26 BS-793561 1 Ring Set (Standard)
26 BS-792073 1 Ring Set (.020" Oversize)
27 BS-690975 1 Lock-Piston Pin
28 BS-696581 1 Pin-Piston
29 BS-796209 1 /P Rod-Connecting
32 BS-690976 1 Screw (Connecting Rod)
33 BS-697576 1 Valve-Exhaust
34 BS-792200 1 /P Valve-Intake
35 BS-694865 1 Spring-Valve (Intake)
36 BS-694865 1 Spring-Valve (Exhaust)
42  BS-499586 1 /P Keeper-Valve
45  BS-690977 1 /P Tappet-Valve
46  BS-796853 1 Gear-Cam (44L777)
46  BS-797242 1 Gear-Cam (44M777)
48 BS-797093 1 Short Block
50 BS-695241 1 /P Manifold-Intake
51 BS-795123 1 Gasket-Intake
51A  BS-690950 1 Gasket-Intake
51B BS-690949 1 Gasket-Intake
53 BS-690951 1 Stud (Carburetor)
54  BS-699816 1 Screw (Intake Manifold)
73  BS-494439 1 /P Screen-Rotating
1
1
1
1
1
1
1
1
1

118 BS-797477

Jet-Main (High Altitude)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 7

Page 39 of 62

Ref#  Part Number Qty S/P/F  Description

121  BS-792455 1 S  Kit-Carburetor Overhaul (Incl. Ref No.

104,137,163,276,633)

125 BS-796997 1 Carburetor

130 BS-690993 1 Valve-Throttle

131 BS-499805 1 Kit-Throttle Shaft

133 BS-699724 1 Float-Carburetor

135 BS-699729 1 Tube-Fuel Transfer

137 BS-690994 1 Gasket-Float Bowl

141  BS-796228 1 Kit-Choke Shaft

142  BS-699726 1 Nozzle-Carburetor

146  BS-690979 1 /P Key-Timing

150 BS-690995 1 Gasket-Nozzle

163 BS-691001 1 Gasket-Air Cleaner

165 BS-693148 1 Nut (Ring Gear)

186  BS-795985 1 Connector-Hose

187  751-10349-16 1 /P Line-Fuel Cut as required

188 BS-697551 1 Screw (Control Bracket)

192 BS-690083 1 Adjuster-Rocker Arm

197 BS-697820 1 Screw (Back Plate)

209 BS-796658 1 Spring-Governor (Yellow/Brown)

211  BS-796225 1 Spring-Governed Idle (Orange)

212 BS-695238 1 Link-Throttle

216  BS-796229 1 Link-Choke

217 BS-695409 1 Spring-Choke Return

219 BS-793338 1 /P Gear-Governor

220 BS-690412 1 /P Washer (Governor Gear)

221 BS-841026 1 Cup-Governor

222  BS-796226 1 Bracket-Control

227 BS-796223 1 Lever-Governor Control

231 BS-690718 1 Screw (Choke Valve)

239 BS-792028 1 Switch-Oil Pressure

240 BS-691035 1 /P Filter-Fuel

250 BS-690957 1 Retainer-Breather

252  BS-794389 1 Collector-Qill

265 BS-691024 1 /P Clamp-Casing

267 BS-695134 1 Screw (Casing Clamp)

276  BS-695410 1 Washer-Sealing

278 BS-792651 1 Washer (Governor Control Lever)

287 BS-697551 1 Screw (Dipstick Tube)

304 BS-797407 1 /P Housing-Blower

305 BS-691005 1 Screw (Blower Housing)
305A  BS-790690 1 Screw (Blower Housing to Intake Elbow)

306 BS-796541 1 Shield-Cylinder (Cylinder #2)
306A BS-796852 1 Shield-Cylinder (Cylinder #1)

307 BS-697551 1 Screw (Cylinder Shield)

309 BS-497595 1 /P Motor-Starter

310 BS-690323 1 Screw (Starter Motor)

332 BS-691059 1 Nut (Flywheel)

333 BS-691060 1 /P Armature-Magneto

334 BS-691061 1 Screw (Magneto Armature)

337  759-3336 1 /P Plug-Spark

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 7

Page 40 of 62

Ref#  Part Number Qty S/P/F  Description
358 BS-694012 1 /P Gasket Set-Engine (Incl. Ref No.
3.7,9,12,20,51,163,524,668,691868,883)
385 BS-797409 1 Screw (Fuel Pump)
387 BS-808656 1 /P Pump-Fuel
404  BS-690442 1 Washer (Governor Crank)
415 BS-794903 1 Plug (Oil Pressure Switch Hole)
418 BS-795912 1 Plate-Carburetor
431  BS-792297 1 Elbow-Intake
445  BS-792105 1 /P Filter-Air Cleaner Cartridge
447  BS-691003 1 /P Screw (Air Guide Cover)
467 BS-790697 1 Knob-Air Cleaner
474  BS-696457 1 /P Alternator
501 BS-794360 1 /P Regulator
503 BS-691532 1 /P Strap-Starter
505 BS-691029 1 Nut (Governor Control Lever)
510 BS-696541 1 /P Drive-Starter
513 BS-692024 1 /P Clutch-Drive
523 BS-691036 1 Dipstick
524 BS-691032 1 Seal-Dipstick Tube
525 BS-691037 1 Tube-Dipstick
526 BS-691129 1 /P Screw (Regulator)
544  N/A 1 Armature-Starter (Service with Starter Motor
BS-497595)
552 BS-796638 1 Bushing-Governor Crank
552A  BS-690553 1 Bushing-Governor Crank
562 BS-690311 1 Screw (Governor Control Lever)
573  BS-790444 1 Plate-Back
579 BS-691029 1 Nut (Starter Cable)
601 BS-691038 1 Clamp-Hose (Black)
615 BS-698290 1 /P Retainer-Governor Shaft
616 BS-691045 1 Crank-Governor
617 BS-697891 1 Seal-O Ring (Intake Manifold) (Red)
633 BS-699813 1 Seal-Choke/Throttle Shaft
634 BS-698779 1 Spring/Seal Assembly
635 BS-66538s 1 /P Boot-Spark Plug
654 BS-690958 1 /P Nut (Carburetor)
668 BS-691215 1 Spacer (Rotating Screen)
668A  BS-691500 1 /P Spacer (Rotating Screen)
672 BS-690234 1 Gasket-Carburetor Plate
691 BS-790574 1 Seal-Governor Shaft
695 BS-693149 1 Screw (Ring Gear)
697 BS-791680 1 /P Screw (Drive Cap)
703 BS-691010 1 Clip
718 BS-690959 1 /P Pin-Locating
726  BS-499612 1 Gear-Ring
729 BS-694123 1 Clip-Wire
741  BS-690980 1 Gear-Timing
742  BS-690328 1 /P Retainer-E Ring (Governor Crank)
750 BS-796208 1 Screw (Oil Pump Cover)
783 BS-695708 1 /P Gear-Pinion
789  BS-797460 1 Harness-Wiring
798

BS-697890 \www.myimower Bt Sessmm™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Engine B&S 44L777 & 44M777 7

Page 41 of 62

Ref#  Part Number Qty S/P/F  Description
801 BS-691283 1 Cap-Drive
802 BS-691286 1 /P Cap-End
803 N/A 1 Housing-Starter (Service with Starter Motor
BS-497595)
842 BS-691031 1 /P Seal-O Ring (Dipstick Tube)
847 BS-499602 1 Dipstick/Tube Assembly
851 BS-493880S 1 /P Terminal-Spark Plug
865 BS-792286 1 Cover-Air Guide (Valley)
868 BS-690968 1 /P Seal-Valve
883  BS-690970 1 /P Gasket-Exhaust
914 BS-691127 1 /P Screw (Rocker Cover)
918 BS-797408 1 Hose-Vacuum
929 BS-695239 1 Screw (Choke Control Bracket)
943 BS-796222 1 Seal-O Ring (Oil Pump Cover)
947  BS-841546 1 Solenoid-Fuel
965 BS-796221 1 Cover-Oil Pump
967 BS-792303 1 /P Filter-Pre Cleaner
968 BS-795120 1 /P Cover-Air Cleaner
975 BS-793592 1 Bowl-Float
987 BS-691000 1 Seal-Throttle Shaft
1005 BS-791236 1 Fan-Flywheel
1013 BS-690954 1 /P Nipple-Oil Filter
1017 BS-796214 1 Screen-Oil Pump
1022 BS-690971 1 /P Gasket-Rocker Cover
1023 BS-793146 1 Cover-Rocker (Cylinder #1)
1023A  BS-499600 1 Cover-Rocker (Cylinder #2)
1024  BS-796220 1 Pump-Qil
1026  BS-690981 1 /P Rod-Push (Exhaust)
1026A  BS-690982 1 /P Rod-Push (Intake)
1027 BS-696854 1 /P Filter-Oill
1029 BS-690972 1 Arm-Rocker
1036 1 Label-Emissions (Available from a Briggs &
Stratton )
1040 BS-791237 1 Plate-Trim
1051 BS-691265 1 /P Ring-Retaining (Starter Drive)
1054  BS-280275 1 Tie-Cable
1059 BS-698516 1 Kit-Screw/Washer (Alternator)
1070 BS-791680 1 /P Screw (Flywheel Fan)
1090 BS-691293 1 /P Retainer-Brush
1095 BS-694013 1 /P Gasket Set-Valve (Incl. Ref No. 7,883)
1100 BS-791959 1 Pivot-Rocker Arm
1119 BS-93621 1 /P Screw (Alternator)
1124 BS-841653 1 Seal-O Ring(Fuel Transfer Tube)
1124A  BS-690988 1 Seal-O Ring(Fuel Transfer Tube)
1126  BS-690991 1 Screw (Fuel Transfer Tube)
1127  BS-695407 1 Screw (Fuel Bowl)
1128 BS-690990 1 Screw (Carburetor Nozzle)
1169 BS-690990 1 Screw (Carburetor Plate)
1329 BS-44L777-0137 1 Replacement Engine (44L777)
1329 BS-44Q777-0137 1 /P Replacement Engine (44M777)

WWW.mymowerparts.com



Page 42 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)

Frame, Electrical & PTO

G~
[ ”“I I.‘ \.nv - lv
y, 5%
/TN
/ \
/| \
NN\
\\ /o \ /auuu/ @)
?) \ / \ _w,w\» wwlw{, =
0 o\ \ g ) =
AA%W/ \\ﬂ, \\uuu // w.\ ) % ~ G i:ﬁw. en
YN\ T ~Dx L/
e U NN/ D N OV =t
@ g 4 / o Am\\ v o m«;y; @.-ﬁmv —L- ﬁvA ” j o \
N AN \ s 90 -1Of = \
,yumemer{m& \ /// \ﬁ\\ /* /ru\ / /{ y Nm / AN \ ) ”
\\ \\ \v //v,/m 4 Q\..\ - | / uy Nzl L \, = = _mnm_r ...... Wv
PR N /oy P .
/ mz.Ae\\ r~ /Y b @ \\ / V\\ hw ~
/ A v \Alﬂnﬂ“\\
/ L . r\/\_? /=y
/ / \\jw P v“ W \“. .”““““
= V4 ( { V;N 74 ﬁ“
Y / \\\ Y @ ,A / \ / nww,
nln; \MV / \\ \ A-. / /, \\ \ @ \e\//o. A\\“v
My, 8 \ Y/ Y
h\uvw mH Kv A LY &
N N \ K, NV oAy
/N /
a, }.w \\ S Y
YA NN\ ./\\\\ ° \\\
NS “. N//2V/A
v/ N\ /o \ \ / \ L
\/ ” A o \ \/ / -
) / ,Am ||||||||| 74/ V\ /o /
A ._/ 7/°/ / /
\ \?....,V ..... . VAR /&m i A\ y \“““ / \\
;Qv N
MR O\ N / »x\ IN\VAVZ~ %% V4
J ﬂ, \mm wm AN N/ um\ /e N\ o \V A\\ e \ p
W/ / //“Vv ||||||||| \v \\ g \“\ \\ \.—. \v ,ﬂﬂllln,_ / \.\ oo \\ \\
M ‘AWW\ \NW\XAE \\ A Amuv Ammnwmummwm“\ wv \\ \\ /e \\ \
e O AN VA N/ \“\ /-
\x Vi — 2 \ &5 === IIIIIII )
& /Nmm .......... / / N4 \mmm\ RN \ 4
s N4 \ \z
/ \ _@ // - 4
o /, </ \\ o ogf \\
N
\/a/~ \ \“A\x
%
% \mN

\ & nwv

P

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)

Frame, Electrical & PTO

Page 43 of 62

Ref#  Part Number Qty S/P/F  Description
1  710-04379A 1 Hex Screw, 7/16-20, 3.50, Gr5, Lock
2 917-04552 1 /P Clutch, Electric PTO (46")
2 917-04174A 1 /P Clutch, Electric PTO (50")
3  725-0157 1 /P Cable, Tie, 3/16 X .05 X 7.4
4 736-0171 1 S  Washer, Lock, 7/16 , Regular Duty
5 736-0277 1 Washer, Flat, 1.031 X1.620 X.095
6 925-1707D 1 /P Battery
7  756-0978B 1 /P Engine Pulley, Electric PTO
8 710-04666 1 Hex Flange Screw, 1/4-20, .75, Gr5
9 712-0271 1 /P Nut, Sems, 1/4-20
10 725-04363 1 Switch, Interlock
11 710-0653 1 /P Screw, Self-tapping, 1/4-20, 0.375
12 712-04064 1 /P Nut, Flange Lock, 1/4-20, Nylon
13  747-05171 1 Rod, Keeper (46")
13  747-05195 1 Rod, Keeper (50")
14  738-04237A 1 Screw, Shoulder, #10-32, .50
15 683-04469A-0637 1 Frame Assembly, Lower
16  710-04484 1 Screw, Self-tapping, 5/16-18, .750
17  710-3005 1 /P Hex Screw, 3/8-16, 1.25, Gr5, Std
18  712-04065 1 /P Nut, Flange Lock, 3/8-16, Nylon
19  738-04058 1 Spacer, Shoulder, .38 X 1.0 X .70
20 747-04121A 1 Rod, Battery
21  783-0349-0637 1 Tray, Battery
22  783-06089-0637 1 Bracket, Frame, Seat
23  725-04439 1 Solenoid, 12V, 100 Amp, 4 term
925-04093 1 /P Harness Assembly, Main Not Shown

WWW.mymowerparts.com



Page 44 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)

Fuel Tank, Hood & Dash

\4\\\““““””““““HHH”“””N 3
R, WA\ D /
2 AR\ W
‘\“nm“\\ e | e / // /ux /
j /N
I 2 /@ I
A Vi o /N _
SR o y/w“m“\ \\ / \\\ T )
NN RN’ CmE— ~ 7/
W, A »o/ AN\
AN\ (! | O\
2 SRR
. / \V// \ \ // \,
ﬁ yAR / V//”V N e >N\

/ = N\ /\/ o
7 , / = \ A\ N
™, P

- \\M\ \\\\“\.\\\\ / \

VTN
' "
.M““\ (N\ AMI@A. [

” m A
4 -~ - (-5
\ - \Wv AmN‘\\ y W“ B “V(“lmmm“ \\\W\\ \A“ k ﬁ-W ;g \ v
oy / / /\wvw \\\.mnnnmmmmmw/mwmwnmmw/@\ i RN
/A\ A\\ m”“ oA M / hN

b e N

,\.\
\\\\ \\\_nm.ln_rnw \l
S AN SN AN
\] hb/ g =N
N ) N A e \ o . nl_ Py
= \//\\\ E ) q
w7 o_/ Vv,, /
e - \\ ( .....
o |\mwﬁ\//l_mlv \

=

WWW.mymowerparts.com

R \}V

"

b e




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)

Fuel Tank, Hood & Dash

Page 45 of 62

Ref#  Part Number Qty S/P/F  Description
1 710-04484 1 Screw, Self-tapping, 5/16-18, .750
2  710-0599 1 /P Screw, Self-tapping, 1/4-20, 0.500
3  710-0895 1 Screw, HL, 1/4-15, 0.750
4  710-1017 1 /P Screw, Ab, 1/4-14, 0.625,
5 710-1611B 1 /P Screw, Self-tapping, 5/16-18, 0.750,
6  710-1652 1 /P Screw, Self-tapping, 1/4-20 x .625
7  710-3217 1 /P Screw, Mach, #8-32, 0.375
8 712-0142 1 /P Nut, Hex, #8-32
9  714-04040 1 /P Pin, Cotter, Bow-Tie 72
10 726-3046 1 /P Clip, Ratchet, .250 Dia
11  731-05447A 1 Lever, Dash, Cruise/Brake
12 731-06593 1 Knob, Throttle
13  931-06554 1 /P Dash Panel, A-Style, NO LGT SW
14  735-0271A 1 /P Bumper, .62 Dia X .3
15  735-04076 1 Net
16 747-05009A 1 Rod, Control, Latch Cub
17  747-1196 1 Rod, Lever, Bent
18  783-06098-0637 1 Support, Dash, Plate LH
19  783-06099-0637 1 Support, Dash, Plate RH
20 925-1649 1 /P Socket, Lamp
21  710-05108 1 Screw, 1/4 Dia, .750
22  926-0154 1 /P Tie, Cable, Push Mount 7.5 Lg
23  931-04322 1 /P Grille Ass’y (Incl. 26, 27, 32 & 33)
24  931-06542 1 /P Scoop, Hood, RH A-Style
25 931-06543 1 /P Scoop, Hood, LH A-Style
26  931-06558 1 /P Lens, Hood, RH A-Style
27  931-06559 1 /P Lens, Hood, LH A-Style
28  931-06634 1 /P Hood, A-Style
29  936-0222 1 /P Washer, Lock, 1/4, External
30 936-3020 1 /P Washer, Flat, .271, .630, .065
31  738-04091A 1 /P Screw, Shoulder, .43x.29, 5/16-18
32  777X44055 1 Reflector, Cub A Style, LH
33  777X44056 1 Reflector, Cub A Style, RH
34  783-06114-0637 1 Bracket, Pivot, Hood A-Style
35 751-10879 1 Tank, Fuel, 3.75 Gal.
35 751-10906 1 Tank, Fuel, 3.30 Gal. (CA)
36 710-1652 1 /P Screw, Self-tapping, 1/4-20, .625
36 710-0642 1 /P Screw, Self-tapping, 1/4-20, .75 (CA)
37  747-05040A 1 /P Rod, Support, Fuel Tank
38 951-10589 1 /P Cnstr, Carbon, 5 Gallon (CA)
39 951-10590 1 /P Filter, Vent, Canister (CA)
40 951-10610 1 /P Bracket, Adapter, Canister (CA)
41  751-10749 1 Hose, Fuel, Low Perm, 3/16 Wht (CA)
42  751-10750-28 1 Hose, Fuel, Low Perm, 7/32 Yel (CA)
43  751-10441 1 Valve, Rollover Grommet (CA)
44  735-04081 1 Grommet, Rubber, 23.0 ID (CA)
45  751-0603A 1 /P Cap, Fuel
45  951-10947 1 /P Cap, Fuel (CA) California models (CA)
46  925-2054A 1 /P Key, Ignition
47  735-04170 1 Gasket, Fuel Tank
48  925-0963 1 /P Lamp, 12v
49  731-1999 1 Plug, Choke
50

925-04227B WWW. my.mov\?er Mmg?&('@ikngnition



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After) Page 46 of 62
Fuel Tank, Hood & Dash
Ref#  Part Number Qty S/P/F  Description
51  946-04617 1 /P Cable, Throttle/Choke, 28"
52  925-04022B 1 /P Meter, Indicator
53  725-04258 1 /P Switch, Electric PTO, Yellow
54  731-06936 1 Plenum, A-Style, B&S Intek Twin

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After) Page 47 of 62
Label Map LTX1046VT

.
ape e goims

b

va
TRAVELING Iit REVERSE,

PRI
.

Z M aAaR R aaaSRaaESaaaSaaaassssss
m{m\m\m\m

Ty
D R A S g
A R ey
S AR e
R

vsm\\\\\\\
N L -

Vil R A
P m

£ ROTR RADES, WHEN GPERATOR LEAVES SEAT, ENGISE NRL
STOP UNLESS PANKING BRAKE IS SET AND BLADES ARE DISERGASED.

AN N

..

‘it\\\\\.\\\\\\\\\\w\\\\w

mw
o e Y ARt e
“EEE s GGG s TGRS
T A A A A N s,

\\\\\\\\\\\\Q\«N\Q\“\“\“\“\\\\“\“\Q\“\\“\“\\“\“\“\“\\\\\\Q\\\\
AN AR \m\\\\\\\

[
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\k\\\\\\\\ mmmwmmmm
\m}\m}\\\\}\\\\\\\\\\\\\\\\\\\m\\\ Y .\\\\\\\\\\\\\\\\\\\\\\\\\\\m\\\\\\\\\\\\\\\\\\\\\\ \mm\m
“BRERRRSRERRREREERRRRIR I R N RN ‘\\\\ . S A R R \\\\\ N R
mmmmm\mmm A A A A A A A AR
e T TS ARRRRNEEEEEEEESEEESSSSSSSSsSsSSSSSSSSSE

-
\\\\\\\\\\\\\\\\\\\\\\\\\\\\ \\\\\\
‘m\\\\‘l\\\\\\\\\\\\\\\\\\\\\\\\\\\ .
\\m\\\\\\\\\\\\\\\\\\
R e e e A Y
R S R RN
SRR \\“\\\\“\“\“\“\“\“\“}}‘“‘ MRSy
T aaaaasnnEbEEE
\\\mm\\\m\\\\\\\ L R A e N A
% R A R L TR R R LR AR
Wmm&mmm\
\\{\\\\\\\\\\\\\\\\\\\\\\\\\\ \\\\\\\\\\\\\\\\\\\{\\\\\\\\\\\\\\\\\\\\\\\‘{\\\\\\\\\\
3 -
X X \\\\\\\‘\\\\\\\\\\\\\\\\\\\\\\\\‘\\\\\\\\\\\\

\ \
'W\\\\\\\\\\
R
A S SO & XX R S
\\\\\\\\\\\\

TR
R
3 Emdnnns

2 TRALIAR = BRRnnass —PEIIN A AT

R R raraaSs v = AP R L Vg
2 R 8 RN
R Y s ey 3 TROSSNNNR

R

R R R

\\\\\\\\\\\\\\\\\\\\\\\\\ \\\\\A\\\\\\\\\\\k
R e

\
-~
-3
o
P
N

.

o

v
8
3

o o o o s o O

H
- actiaE . By
| &%\\\h\\&\\\}\\\.\\\ R [ERRRRAR
s S8 o]
ﬁ \\m&«‘(&u\\«m&‘«;&‘m\
Bet R EGCAKASWA o I o]
Rt B A e S Y TR
=] 3 5 e VSRR M NS o]
E=X R e N e e N B8EEEESEY
[ R T T iy s
[ R
(] A e
on] R R

-
<.

TR RS A LR R AR
R N
SRR

EN

1 Fuging Fu DeukBeit __ §054-04219

r-J - E—— - =

AR ENTIRE CRASS CATORER IS O & S {_Beck Spindles
bt Sbod b lodnSBbeduridivatdod Bl A i

) ooy R B Tl Tt g
MY § UNLESS CHUTE DEFLECTOR R4

| Sy
)

723 30

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Label Map LTX1046VT

Page 48 of 62

Ref#  Part Number Qty S/P/F  Description
777D13207  777D13207 1 LBL-KOHLER ENG LH CUB CADET
777D13208  777D13208 1 LBL-KOHLER ENG RH CUB CADET
777D12864  777D12864 1 LABEL-C LOGO GRILLE C CADET
777122679 777122679 1 LABEL-CHECK ENG OIL
777123293 777123293 1 LBL-DECK HEIGHT
777D12928  777D12928 1 LABEL-LFT SIDE HOOD SCOOP
777S33233  777S33233 1 LBL-FLOORBRD SAFETY HYDRO
777D12929  777D12929 1 LABEL-RGT SIDE HOOD SCOOP
777D13983  777D13983 1 LBL-FENDER REAR V-TWN C CADET
777123292 777123292 1 LBL-A STY DASH PNL
777123294 777123294 1 LBL-THROTTLE/CHOKE
777D14076  777D14076 1 LBL-LTX 1046VT HYDRO TWN LH
777D14077  777D14077 1 LBL-LTX 1046VT HYDRO TWN RH
777123133 777123133 1 LABEL-FUEL LEVEL
777D13924  777D13924 1 LBL-DECK WASH SYSTEM
777X43873  777X43873 1 LBL-OVERLAP BLADE 46 OFFSET
777523132 777123132 1 LABEL-HYDRO RELEASE
777X44232  777X44232 1 LBL-PARTS LIST LTX 1046VT
777122481 777122481 1 LABEL-BELT ROUTING
777123292 777123292 1 LBL-A STY DASH PNL
777530018  777S30018 1 /P LABEL-DECK SAFETY
777S30503  777S30503 1 /P LABEL-DANGER CHUTE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 62

LTX1046VT Tractor (2010 & After)

Mower Deck 46-Inch

ﬁl_lf Ammv
€ TN &
W SR M d \\u"// )
‘qAT\ \\ /” / A.»ﬂrv\a,ww / \mw/rv W
y, B . Fach/ o, ~ h mxmw.\ /
D+t || ¢mw,xgv\.-...M -+ Py ) et \“\
‘\ . 9 ‘w\ X k\\llll L ”n. (s
- N\ € & T ’ : N A/
N\
/ O\ //
on / \ \ //
\ { ¢
P / // //// (w/v LA e \\ﬁﬁ//
AN \ J N/ TN
B / = /n.ﬁM»d . /(x A’w\ / / A ”””v/
Lt g e g V00 N OO
# N ~
o'/ A N7\ N\
[ \ ﬁr, ' of A\ N,/W 5 N,
_E ® || MY NI AN - va= s
W/ [z Y/ S\ VAR
mmmm ,,Hm“xmi — fﬁmm , \\ “m\ , \WWA/‘P\VA/V / awww
- == ) A /
7 /ﬂ.i.f o, ,, //.. ,, y \“\ / /M/ ]
/ - \// \ /
)R N e L e
6 .V \_ ‘ /vvx\ A\ //”/ N“AA/ / /l
oW A\
/ \kmm AN \ !
< = M N /\ — u_ / \ ,”/ -
lmma \MMMMHWV B \\\\s K H/// / ...... // /,
O TR
o — N \H./.,/,/ // — Vrmnny \
‘.,V \\mwmr, \ ,& N
- ml..lﬂ \ | ,\lnmmw : \\A/ o
_ 2../ m,ww/ ”nu_ - , \\ \\\ A\\\\ \m“MW
= AN _ JO A6~
it / 7
o \p@./ i@f@”n Ly / Y
N/ I ARV
Y g \\v \ s / | o /WM
-//l]\ - o \ \ oy J\V
e \\\\ \ /
o= / \ / \MM\
) \—/ \ \“\
L .n\ ~ \\\\\
& N\ W
S——
A FE e
Ammwmﬁ\.../
\\ P “mmnnnﬂ
(7@ ) .
%hmmmmmmmm\ \.-.J
/ AN/ /

pon Y
s ©

7
SN
\ \fw d
Y
_9 w\ “\
O ) &

/ W%M

\‘n\ mnmwm ,,
2 N/
'/
%%
8
ps 8 Mnmnu

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Mower Deck 46-Inch

Page 50 of 62

Ref#  Part Number Qty S/P/F  Description

1 918-04636A 1 /P Spindle Assembly, Pulley 6.93 Dia.
2 683-0254B-4021 1 Bracket Assembly, Deck, Hanger LH
3  983-04468-4021 1 /P Deck Assembly, Offset, 46"
4  710-04484 1 Screw, Self-tapping, 5/16-18, .750,
5 710-0514 1 /P Hex Screw, 3/8-16, 1.00, Gr5, Std
6 710-0528 1 /P Hex Screw, 5/16-18, 1.25, Gr5, Std
7  710-0599 1 /P Screw, Self-tapping, 1/4-20, 0.500,
8 710-3144 1 /P Hex Screw, 3/8-16, 2.00, Gr5, Std
9 710-3178 1 /P Bolt, Carriage, 3/8-16, 0.75, Grl

10 712-0229 1 Nut, Push, 3/8

11  712-04065 1 /P Nut, Flange Lock, 3/8-16, Nylon

12 712-0417A 1 /P Nut, Flange, 5/8-18

13  712-04243 1 Nut, 1/2-13

14  712-0641 1 S Nut, Hex, M16-1.5 Din 936

15  753-04070 1 /P Pin, Lynch, .1875

16  914-0470 1 /P Pin, Cotter, 1/8 X 1.25

17  917-04074 1 /P Gear, Deck, Adj

18 921-04041 1 /P Adapter, Water

19 731-06496 1 Cover, Belt, Universal

20 732-0459C 1 /P Spring, Extension, .94 Dia. X 6.74

21  732-04652 1 Spring, Compression, .535 OD X 1.75

22  734-04155 1 Wheel, Deck, 5.0 Dia. Ball

23  936-0119 1 /P Washer, Lock, 5/16, Regular Duty

24  936-0179 1 /P Washer, Flat, .531 X 1.25 X .100

25  736-0225 1 /P Washer, Lock, 5/8, Int. Tooth

26  736-0262 1 /P Washer, Flat, .385 X .870 X .092

27  736-0317 1 /P Washer, Bell, .63 X 1.25 X .18

28  936-0344 1 /P Washer, Flat, .385 X 1.0 X .030

29  737-04003D 1 /P Port, Water

30 738-04162A 1 /P Spacer, Shoulder, .8840 X .190

31 938-3056 1 /P Bolt, Shoulder, .496 X 2.50, 3/8-16

32  942-04244A 1 /P Blade, Cut, 23.25" 2-In-1, Cub

33  747-04944A 1 S Rod, Lift, Deck, Front, 13.7

34  631-04288 1 /P Chute Assembly, 46" Deck

35 747-1116 1 /P Rod, Deck Release .375 Dia.

36 954-04219 1 /P Belt, V-Type, A Sec

37 756-04129B 1 /P Pulley, Idler, 4.25" Dia.

38  711-04847A 1 S Pin, Hinge, 7.96

39 783-06074 1 Bracket, Chute

40  783-05946 1 Bracket, Idler, Pivot

41  783-06243-0637 1 Bracket, Cable, Deck Engage

42  783-06368-0637 1 S  Bracket, Guard, Belt, 4.25 Pulley

43  783-06643-0637 1 Bracket, Support, Stationary Idler

44  732-04372 1 Spring, Torsion, .44 1.D. X 2.0

45  712-0417A 1 /P Nut, Flange, 5/8-18

46  937-3000 1 /P Lube Fitting, 3/16

47  738-1186A 1 Shaft, Spindle, 6.11

48  941-0919 1 /P Bearing, Ball, .787 X 1.85 x.551

49  750-04936 1 Spacer, .792 X 1.060 X 1.860

50 756-04356 1 Pulley, Deck, 6.93 Dia.

51  734-0973 1 /P Wheel, Deck 5.0 x 1.38

52  938-0373 1 /P Bolt, Shoulder, .496 x 1.525, 3/8-16

WWW.mymowerparts.com



Page 51 of 62

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Quick Reference LTX1046VT

‘_ﬁ-___v

__..

|
‘_“__ __

S

i
e

—— e L
s .

WWW.mymowerparts.com

I



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Quick Reference LTX1046VT

Page 52 of 62

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
BS-792303 1 /P Pre-Cleaner
BS-792105 1 /P Air Filter
BS-492932S 1 /P Oil Filter
BS-691035 1 /P Fuel Filter
BS-691060 1 /P Ignition Module
BS-794360 1 /P Voltage Regulator
BS-808656 1 /P Fuel Pump
BS-792455 1 S  Carb Repair Kit
BS-841546 1 Carburetor Solenoid
954-04207 1 /P Drive Belt (Trans)
954-04219 1 /P P.T.O./Deck Belt
942-04244A 1 /P Blades
712-0417A 1 /P Blade Nut
918-04636A 1 /P Spindle Assy. w/Pulley
734-04155 1 Deck Wheels (Front)
734-0973 1 /P Deck Wheels (Back)
921-04041 1 /P Water Nozzle Adapter
923-0448A 1 /P Ball Joints
725-04363 1 Brake Switch
751-0603A 1 /P Fuel Cap
725-04439 1 Solenoid
925-2054A 1 /P Ignition Keys
925-042278B 1 /P Ignition Switch Module
725-04258 1 /P P.T.O. Switch
917-04552 1 /P P.T.O. Clutch
19A30003100 1 Bagger Attachment
19A30005100 1 Mulch Attachment
190-679-101 1 Bumper Attachment

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 62

LTX1046VT Tractor (2010 & After)

Seat, Fender & Li

& r?,
-%e,, ¢
AN

/
/s
D/
/:““ \@u, ,l, oy O

yd
ST
/ \w
/ / -
/ / 2N
/ /s § o/
\\ / .w.“\.
S L= ] \\ MM \\r P
/ 5 L
. / 2
o / .w% Ay
P / 5 ,h\ ““M\ \\
/ YN
Lo _n [/4 \\ [
] L g~
\/
./

N - ,Wm =
=\
\ S /// Alw)luuummn\\
2, \ 7
\_ AMV V/ ,/ /
~ /N /ﬁ
- 7
/
D

(32

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Seat, Fender & Lift

Page 54 of 62

Ref#  Part Number Qty S/P/F  Description
1 683-04223-0637 1 /P Shaft Ass’y, Lift
2  712-04063 1 /P Nut, Flange Lock, 5/16-18, Grf
3 712-04065 1 /P Nut, Flange Lock, 3/8-16, Grf
4  914-0104 1 /P Pin, Cotter, .072 Dia. x 1.13
5  714-04040 1 /P Pin, Cotter, Bow-Tie 72
6  716-0106A 1 Ring, E Type, .625 Dia. Shatft
7 720-04139 1 Grip, Handle, Cub, .50 ID
8 732-0874 1 /P Spring, Torsion
9  736-0105 1 /P Washer, Spring, .401 x .870 x .063
10  738-0138A 1 /P Screw, Shoulder, .437 x .470, 5/16-18
11  938-0380 1 /P Bolt, Shoulder, .50, 3/8-16
12 941-0225 1 /P Bearing, Hex Flange
13  746-0968 1 Cable, Lift, 16.16
14 747-04962A 1 /P Handle, Lift,
15  756-04331 1 Pulley, Roller, Cable
16  783-05546A-0637 1 /P Link, Lift
17  731-06584 1 Door, Cover, Fender
18  710-04484 1 Screw, Self-tapping, 5/16-18, .750,
19  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5, Sd Lk
20 732-04563 1 Spring, Compr’, .68 x 1.065 x .055
21  725-0157 1 /P Cable, Tie, 3/16 x .05 x 7.4
22  732-04561 1 Spring, Comprs, 1.71 x 3.735 x .238
23  938-0296 1 /P Screw, Shoulder, .437 x .268, 5/16-18
24  783-06049-4021 1 Bracket, Mounting, Seat
25  783-06088-4021 1 Bracket, Pivot, Seat
26  783-06050 1 Lever, Seat Adjustment
27  783-06448 1 Clip, Retaining, Switch
28  710-1260A 1 /P Hex Screw, 5/16-18, .75, Gr5, Std
29  710-0599 1 /P Screw, Self-tapping, 1/4-20, 0.500,
30 710-0895 1 Screw, HL, 1/4-15, 0.750,
31 731-06700 1 Cover, Fender, RH
32 731-06676 1 Cover, Fender, LH
33  747-05039 1 Pin, Door
34  736-3078 1 /P Washer, Flat .344 x 1.00 x .063
35 710-04482 1 Hex Flange Screw, 3/8/16, .875, Gr5
36 783-06118-4021 1 Fender, Cub Hydro
37 726-3046 1 /P Clip, Ratchet, .250 Dia
38  735-04137 1 Pad, Foot, LH
39 735-04139 1 Pad, Foot, RH
40 757-04131 1 Seat, High Back Cloth, Cub
41  925-05013 1 /P Switch, Seat
42 783-06181-0637 1 Bracket, Lift
43  732-0934 1 Spring, Extension, 1.15 OD x 5.99

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 62

Steering

\
N
N(

g

5 >
o (S
m TN on AN \
5
m A,cvWM/ x‘_ /Mx
_” _/, 3 /
— (_m)mw s
= \

©

<

o

—

X

T

—

5
A
/N
A
/ [ ]
\ (& ]
/
A\
\
N\ -
/mm/ =
r«WV nww 4
Ay N
AW,
NN
N
@
\<
R A
\K(\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)

Page 56 of 62

Steering
Ref#  Part Number Qty S/P/F  Description
1 710-04095 1 Hex Screw, 3/8-16, 1.00, Gr5, Spec
2 710-0514 1 /P Hex Screw, 3/8-16, 1.00, Gr5, Std
3  710-0650 1 /P Hex Screw, 5/16-18, .875, Gr5, Lock
4 711-04998 1 Link, Drag LH
5 711-04999 1 Link, Drag RH
6 912-0240 1 /P Nut, Jam, 7/16-20, Gr2
7  712-04065 1 /P Nut, Flange Lock, 3/8-16, Grf,
8 712-0459 1 /P Nut, Flange Lock, 7/16-20, Grb, Lock
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5, Sd Lk
10  717-1550F 1 /P Gear, Steering, 11/90 Ratio
11  717-1554 1 Gear, Pinion, Steering
12 923-0448A 1 /P Ball Joint, 7/16-20, Lock
13  936-3004 1 /P Washer, Flat, .406 x .875 x .105
14  736-3084 1 /P Washer, Flat, .51 x1.12 x .06
15  738-04262 1 Shaft, Steering, .625 OD x 25, Cub
16  738-04363 1 Spacer, Shoulder, .385x 1.25 x .3025
17  731-04532B 1 Cover, Steering Wheel, Cub Cadet
18 741-04237B 1 /P Bearing, Flange, Hex 5/8 Pm
19  783-06043-0637 1 Bracket, Support, Steering
20 638-04022-0637 1 Axle Ass’y, RH .750 Dia. (46" Deck)
21  638-04028-0637 1 Axle Ass’y, LH .750 Dia. (46" Deck)
22 710-0395 1 /P Hex Screw, 5/16-18, 2.25, Gr5, Std
23  710-0859 1 /P Hex Screw, 3/8-16, 2.50, Gr5, Std
24  710-3180 1 /P Hex Screw, 5/16-18, 1.75, Gr5, Std
25 912-0214 1 /P Nut, Hex Lock, 3/8-24, Grb
26  712-04063 1 /P Nut, Flange Lock, 5/16-18, Grf
27  714-0162 1 /P Pin, Cotter, 5/32, 1.25
28  719-04413A 1 Axle, Pivot Bar, Cast
29  748-04065-0637 1 /P Steering, Block
30 748-04068 1 Spacer, .71 1D x .125 OD x .56
31 750-05280 1 Spacer, .385 x 1.00 x 1.5075
32 731-05674 1 /P Cap, Bumper
33  736-04228A 1 Washer, Flat, .350 x 1.559 x .062
34  631-04008A 1 /P Wheel, Steering, 3 Spoke, Softgrip

WWW.mymowerparts.com



Page 57 of 62

IC

, Hydrostat

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)

Transm

o8
1I‘,/, 1|_..
| m—fl;
- " __ Mv \\\A
3 R
/ / ./, e nﬂ
\\ \
\&
\ /
\ 2\
0\
: , \ R ,,
[ \\\\_“m 4 _ﬂ / L
DL . \ e Yy
3 \Lw—m. /NM_ e \ £@)-0 ¢ ) capomo- _-M MA am
> NP \ | i [ [T AN \
- f AN \ - e win O\ WY
Q7 Ny ,M_.A\ \ momes 28R\ w
“m MW // /

2 N-\me o/

= S im_ﬁ , EE 7

e \\ nu. o

/ \\\awwam

2o Fe— "=\ / ?L_.-} =
A \ ‘ ,,\ \

_.\\\\ 0 \ b \ Mw

\\amm“ m “ / \ \a i

: = \/A | |

nmh- % ,g\.m_w \V 78R4 -

- . e A / ~ 7/.
e _m_v 2/ /A \ e e

/

=~ mu" /4
-~ rl...nm A mmu n? ﬂw QM\ n\ ““

Www.mymowerparts. com

,
- \ / ey |~ u 2
G\ MWN\ Vs m ,N a,m /< N-A B 2
N L A& LT B ‘m“ M.m‘ O
) \L nm—v W ¢ /W " ,\\\\ mv\ e n_v / /I. AR |
e “.m /_.,menv \
PN y W Wm ll lm
y / \A 7// e g/v‘ ) \\\ w_ AMN | - T
= = / /// // @ \\ﬂ .n_ﬁ. \ \
Al A // N\ Sl T3\
\ \\\ B “m%. h—vs\ \1! 3 _M_n
- \VNA, R Y
3NN
Ayn:li....ll. It A”v

%




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Transmission, Hydrostatic

Page 58 of 62

41  HG-51083
42  HG-51100
43  HG-51136
44  HG-50016
45 HG-51581
46  HG-51580
47  HG-51091
48 HG-51098
49  HG-51135

Pin, Jackshatft

Magnet, Ring

Spring, Bypass

Hydro Mtg Screw 3/8-24 x 2.5
Bottom, Filter

Base Filter W/ Poppet
Actuator Bypass

Rod Bypass Actuator

Arm, Bypass

Ref#  Part Number Qty S/P/F  Description
1 HG-70467 1 Main Housing Assembly
1 N/A 1 Main Housing, Machined
1 N/A 1 Bushing ,865 x 985 x .790
2 HG-70483 1 /P Main Housing Assembly
2 N/A 1 Main Housing, Machined
2 N/A 1 Bushing ,865 x 985 x .790
2 N/A 1 Bushing 624 x 719 x . 562
3  HG-70477 1 Center Section Assembly
3 NA 1 Center Section Machined
3 NA 1 Bushing. 707 x . 788 x . 591
4  HG-51048 1 /P Swashplate, Trunnion Machined
5 HG-70331 1 /P Block - Assembly
5 N/A 1 Block - Cylinder
5 N/A 1 Piston
5 N/A 1 Spring, Compression
5 N/A 1 Washer - Thrust
7 HG-51190 1 /P Hex Flange Screw 1/4-20 x-1,25
9 HG-51062 1 /P Shatft, Input
10 HG-2000022 1 /P Ring - Retaining
11  HG-50951 1 /P Spacer
12  HG-50329 1 /P Ring - Retaining
13 HG-51161 1 /P Seal Lip .67 x 1.58 x .276
14  HG-50315 1 Ball Bearing 17mm Id x 40mm Od
16 HG-51064 1 Bolt. Flange 5/16-24 x .94 (Patch)
17  HG-51140 1 /P LipSeal 18 x32x7
18 HG-51119 1 /P Arm Control
19 HG-50551 1 S  Bearing 30x52 x 13 Thrust
24  HG-50966 1 Shaft Motor
27 HG-51130 1 Gear - Pinnion 13t
28 HG-51129 1 10t/48t Gear
29 HG-51043 1 /P Gear Jot Jackshaft
30 HG-51044 1 60t Bull Gear
31 HG-51088 1 /P Sleeve Bearing . 75 x 1.750 x .625
32 HG-51089 1 /P Sleeve Bearing .75 x 1.575 x ,625
33  HG-44875 1 /P Washer 3/41d x 1-1/2 Od x .13 Thk
34 HG-51066 1 /P Lip Seal Axle Seal
35 HG-51079 1 /P Shaft Axle.75x11.39 (Dd R. H,)
36 HG-51078 1 /P Shaft Axle .75x 17.99 ( Dd, L, H.)
37 HG-44096 1 S  Miter Gear (Splined)
38 HG-44097 1 Miter Gear 15t (0 .5 Id)
39 HG-50146 1 Shaft
40 HG-44871 1 /P Ring, Spiral Retaining
1
1
1
1
1
1
1
1
1
1

50 HG-51116
51 HG-51081

Retaining Ring 0.250 External

WWW. MymOVTer B8 Gofr 250 x 250 Te



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Transmission, Hydrostatic

Page 59 of 62

Ref#  Part Number Qty S/P/F  Description
52 HG-44371 1 /P Flat Washer 5/8 1d x 1.0 Od x . 05
53 HG-44145 1 Retaining Ring
54 HG-51071 1 Bearing, Center Block
55 HG-2003014 1 /P Spring - Helical Compression
56 HG-2003017 1 /P Washer
58 HG-62589 1 /P Kit, Brake Yoke
58 N/A 1 Brake Yoke
58 N/A 1 Sg. Hd, Bolt 5/16-24 Ribbed
59 HG-51072 1 /P Rotor, Brake
60 917-0678 1 /P Brake Puck
61 917-0682 1 /P Puck Plate
62 941-0343 1 /P Brake Actuating Pin
63 HG-51146 1 Hex Screw 1/4-20 x 2 w/ Patch
65 HG-23711 1 Spacer
66 HG-70896 1 Kit, Spring
67 HG-44138 1 So. Hd, Bolt 5/16-24- Ribbed
68 HG-44094 1 /P Arm, Brake
69 912-0273 1 /P Slotted Hex Nut 5/16-24
70  914-0507 1 /P Cotter Pin 3/32 x 3/4
71  HG-50919 1 /P Comp. Spring Brake Anti-Drag
72  HG-50132 1 /P Washer, Ht .51. D. x 1 OD, x .032
73  736-0371 1 /P Flat Washer, 11/32 ID x 7/8 OD
74  HG-70719 1 /P Kit, Seal
74  N/A 1 Oil, Seal 625 x Lo x .25
74  N/A 1 Ring, Ret-Star Washer
74  N/A 1 Bulletin, Shaft Seal
75 HG-51084 1 /P Check Plug Assem, .027 Washer
83  HG-9004800-2506 1 /P Pin, Standard Headless
84  HG-51143 1 /P Fitting, 5/16 Sae 5/32 Tube
85 HG-51147 1 Hose, Expansion Tank
87 HG-51251 1 Cap,. Vent
88 HG-50653 1 /P Bolt, Self Tapping 10-32 x 112
94  HG-44147 1 Ball Bearing .62 Id x 1,38 x 44
95 HG-50837 1 Cap Screw, 5/16-24 x 1-112
96 HG-51200 1 Spacer, Locating
97 HG-50870 1 Screw, Sfhcs
98 HG-51120 1 Arm, Return
99 HG-51097 1 Puck, Adjusting
100 HG-51122 1 Washer, .325 OD x 1.6 ID x .150
101 HG-51131 1 /P Spring, Extension
102  HG-51123 1 Spacer, .56 x .26 x .87
103  HG-51223 1 Bracket, Torque
107 HG-51134 1 Deflector
108 HG-51069 1 Washer, Motor Shaft .71 1d 1.15 Od
109 HG-9005110-5600 1 /P Plug, SAE #6
110 HG-50868 1 Torx Head Screw, 5/16-18
111  HG-51144 1 O-Ring, .07 x .301 ID
113  HG-51179 1 Bracket, Support Expansion Tank
114  HG-51184 1 /P Spring Guide
116  HG-51196 1 Silicon Sponge
120 HG-70759 1 Center Section - Bypass Assm
120 N/A 1 Center Section Machined
120 N/A

WWW.myimower Baftaisuiiirret



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)
Transmission, Hydrostatic

Page 60 of 62

Ref#  Part Number Qty S/P/F  Description
120 N/A 1 Check Plug Assembly
120 N/A 1 Spring Bypass
120 N/A 1 Actuator Bypass
120 N/A 1 Deflector
120 N/A 1 Bottom, Filter
120 N/A 1 Bushing, .707 x .788 x .591
121  HG-70756 1 /P Filter Assembly
121  N/A 1 Bottom Filter
121  N/A 1 Base Filter w/ Poppet
121  N/A 1 Spring Bypass
121  N/A 1 Actuator Bypass
121 N/A 1 Deflector
128  HG-70503 1 /P Kit, Expansion Tank
128 N/A 1 Tank, Expansion
128 N/A 1 Cap, Vent
128 N/A 1 Bolt, Self Tapping 10-32 x 1/2
128 N/A 1 Bracket, Support Expansion Tank
128 N/A 1 Silicon-Sponge 112 x 1/2 x 3/16
129  HG-51252 1 Cap, Expansion Tank Shipping
HG-50928 1 /P Sealant Not Shown
HG-70463 1 /P Seal, O-Ring Kit Not Shown
1

20w-50 Ol (78.8 0z) Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
LTX1046VT Tractor (2010 & After)

Wheels, Front & Rear

AV ol
£3 ¥ UIRCSY 37 N\
AN

f ¥ IR AL 28 R
IANY Zaass S W B 7\

£ F 3 S
WITTRR AR

TN

>
NYAN A Wl e’ A
I\\Y7 X P SN D
AN Y AT (Gl an V-
INY/4 e N ANV Nl PN
INY S s Pl 7\ V-l ~— )
MY VP NNV W -V 4
N /TN RSN AN )
W7 NN N2l
WO N W N AL
SE [ R N, W g
b ] 1114 ) VR WL 8 )
T it L\ \ R W T g 1\, .}
P s o AN R LR Y (SR AYE N\ R\ URYWY an\ V- afF =\
T R R ST A, A8 WA NN e 71
P 2 g T e > g W RO\ N\ AR WV WAT i 4
ST LS 2 B Nh S S LR OV N\, WY W= 3@ 7 W]
HTIF 27 H e T TR OV AN 1L AWl 2 AT W
LT E L L TN N PN b= AR IS B R W eV P L ]
(g VW /N A R\ IR e I g P
ANWL LU T K AS/ N S 2R RN, I Uy U el e N
AMVIRLAI B ¥ IS 27 4/ Y\l N NN N A L e AN
AW TR AR TSR, D N// |INTLr
AN = 4\ U/ 2 WX TR, SN/ NN T
A NG A G calD) = V-4 MR e 7 IPN TSI et B
ANYY o AN\ /dR ./ W AV AN AN Y4
RNY PSRN\ "~ >\ W ol o= 4 AV O B
koWt e N\ N e N Wi LR Nl NV 7 e
INY} [/ 4\ I N\ -\ /a2 Yo M P s f
(SN { I\ A T NET AW \Serl NN MAATELA NN b
b [ B A NS Y/an\" uw = TRILE R LR he
T8 [ 1 DAY AR\ SR\ P2 < >\ " B anutll
N [ | S AW\ W TOWAL A
e L LAY AN AN\t Vo 3
T L £\ AN NyW A NaT S
TR WU\ N N Vet WAL S
k= U WA} N WTTTALE™ el 24
A R Y AN NOE O W S
RN\ N\ NOB oW A e
A R \\Y N NA WSS =W
L YRR\ B 1 W _YUAT 4
RN NN N AT e T Al e FAE
LA N e M ke WA 7
TR AN TS s T HLe ey
AP N S N 0
A TS ~ I R el WAL 4
M@ N e £ I LA~ 73
N N
N e AN
MR W 0N W ETEST T A
SRR LU\ W T o
AR R LR W NG -
TR, M
P g
A A Al >N
A . x
LTSGR FSISS ] N,
P &P/ 2N
FAMMH Y o500 73 W/ )
o p G 2.
AT TSR KT
AN FA /) — V" A
N2 RSN
NF N al/gh " W 2\
[\ 4 /4 AW P gl V-3
Bl [/ AN NE 2P Wt Y
. N T R ol Foud =\
& 3 I R AR o =
[+] & WL UL N AAN N AL S W A
2 WEOOLOWL N N\ WTT AL
~ 2 A\ AN S s Pt — 77
Ay N TR OV N U AN Vrad\L 77
A&7 TR OOV NN ON N
L4 . N NN N\ B WL Salled
FET0NNN, SN A RN By et~
F )\ AY A" RSN g
L— N\ e d A N\ T DNLUAT
P T N N N\ T A AN\ N, ~ 4
Y 4780 - N\ TR S EANTIL oY
F77 TR\ AR ¥ VN =
& HEE A SRR T R AN
@4 frt LN % L M N PR NN,
s AU\ NARR SR IR YL ] NEITETO\ZWWEReT T\
[Y WAL O\ RCRAN ) | HE S S AN &
NOWA AONEN | s w
NN N NS
MVt AR e
YR |
LY NN, |
2 ——

WWW.mymowerparts.com

Page 61 of 62

W L

ST 4
W T o VST
A £ %

=)
AN - Y § 29
ANY X

(2= V= o
DY N BN

o

o/

FANMM Yo 9o
\Y KLJWAI

— =\
N e N e 2N A
)L;;ll 7y /‘/\

i




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

LTX1046VT Tractor (2010 & After)

Wheels, Front & Rear

Page 62 of 62

Ref#  Part Number Qty S/P/F  Description
1 N/A 1 Wheel Ass’y, Complete, 15x 6 x 6
2  634-04405-0499 1 Rim Ass’y, 6.0 x 4.5, Plastic Bearings
3  741-0990B 1 /P Bearing, Flange, .760 ID w/ Fitting
4 741-0516B 1 /P Bearing, Flange, .760 x 1.00 x 1.20
5  934-0255 1 /P Valve, Tubeless Air
6  734-1731-0901 1 /P Tire, 15 x 6 x 6 Sq Shoulder
7 634-0177-0931 1 Wheel, Complete, 20 x 10 x 8
8  634-04369-0499 1 Rim Ass’y, 8.0 x 7.0 x .750 ID
9 734-1730-0901 1 /P Tire, 20 x 8 x 8 Sq Shoulder

WWW.mymowerparts.com



